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FCC RF Test Report

APPLICANT : OnePlus Technology (Shenzhen) Co., Ltd
EQUIPMENT : Smart Phone

BRAND NAME : ONEPLUS

MODEL NAME : GM1925

FCCID : 2ABZ2-GM1925

STANDARD : 47 CFR Part 2, 27

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Apr. 22, 2019 and completely tested on Jun. 05, 2019. We,
Sporton International (Shenzhen) Inc., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Shenzhen) Inc., the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power PASS -
3.4
Equivalent Isotropic Radiated Power
§27.50(h)(2) (Band 41) PASS -
35 §2.1049 Occupied Bandwidth PASS -
§2.1051 Conducted Band Edge Measurement
. PA -
3.6 §27.53(m)(4) (Band 41) SS
§2.1051 Conducted Spurious Emission
3.7 §27.53(m)(4) (Band 41) PASS i
§2.1055 Frequency Stability
38 §27.54 Temperature & Voltage PASS
. . o limi
§2.1053 Radiated Spurious Emission Under limit
4.4 §27.53(m)(4) (Band 41) PASS 6.02 dB at
' 5376.000 MHz
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1 General Description
1.1 Applicant

OnePlus Technology (Shenzhen) Co., Ltd
18C02, 18C03, 18C04 and 18C05, Shum Yip Terra Building, Binhe Avenue North, Futian District,
Shenzhen

1.2 Product Feature of Equipment Under Test

Product Feature

Equipment Smart Phone
Brand Name ONEPLUS
Model Name GM1925
FCCID 2ABZ2-GM1925

GSM/CDMA/WCDMA/LTE/5G NR

WLAN 2.4GHz 802.11b/g/n HT20/HT40
WLAN 5GHz 802.11a/n HT20/HT40

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80
Bluetooth BR/ EDR / LE

EUT supports Radios application

NFC/GNSS
HW Version 31
SW Version 9.5.5.GM25CC
EUT Stage Production Unit
Sporton International (Shenzhen) Inc. Page Number : 50f 23
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1.3 Product Specification of EQuipment Under Test

Standards-related Product Specification
Tx Frequency n4l: 2516.01 MHz ~ 2670 MHz
Rx Frequency n4l: 2516.01 MHz ~ 2670 MHz
Bandwidth 40MHz, 50MHz, 60MHz, 80MHz, 90MHz, 100MHz
Maximum Output Power to  |[EN-DC_n41_41A: 25.37 dBm
Antenna EN-DC_n41_26A: 24.57 dBm
Antenna Gain Band 41 : -4.0 dBi
Type of Modulation CP-OFDM : QPSK/16QAM/64QAM
Remark:

1. There are two antennas (Top or Bottom Antenna) which support LTE Band 26, for RSE test item all
of the two antennas are tested, for EIRP test item only the Top Antenna with higher output power is
shown on the report.

2. For Conducted Bandedge and Conducted Spurious Emission test items, only the
50M/80M/100MHz NR Bandwidth with higher output power are tested.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Maximum EIRP Power, Frequency Tolerance, and Emission
Designator

EN-DC_41A_n41A (QPSK)

NR Bandwidth |[LTE Bandwidth| NR Frequncy |LTE Frequncy| Emission Frequency | Maximum
Designator | Tolerance | gjRp(w)
[MHZ] [MHZ] [MHZ] [MHz] (99%0BW) |  (ppm)
40 20 2516.01~2670 2506~2680 38M0G7D - 0.1366
50 20 2521.02~2664.99 | 2506~2680 | 47M7G7D - 0.1395
60 20 2526~2659.98 2506~2680 57M9G7D - 0.1343
80 20 2536.02~2649.99 2506~2680 77TM2G7D - 0.1359
90 20 2541~2644.98 2506~2680 87M6G7D - 0.1339
100 20 2546.01~2640 2506~2680 97M5G7D -0.16 0.1338
EN-DC_41A_n41A (16QAM)
NR Bandwidth |LTE Bandwidth| NR Frequncy |LTE Frequncy| Emission Frequency | Maximum
Designator | Tolerance | glrp(w)
[MHZ] [MHZ] [MHZ] [MHz] (99%0BW) |  (ppm)
40 20 2516.01~2670 2506~2680 | 38MOW7D - 0.1347
50 20 2521.02~2664.99 2506~2680 | 47M8WT7D - 0.1371
60 20 2526~2659.98 2506~2680 | 57M8WT7D - 0.1360
80 20 2536.02~2649.99 2506~2680 | 77M5W7D - 0.1346
90 20 2541~2644.98 2506~2680 | 87M8WT7D - 0.1286
100 20 2546.01~2640 2506~2680 | 97M3W7D - 0.1364
EN-DC_41A_n41A (64QAM)
NR Bandwidth |LTE Bandwidth| NR Frequncy |LTE Frequncy| Emission Frequency | Maximum
Designator | Tolerance | g|Rpw)
[MHZ] [MHZ] [MHZ] [MHZ] (99%0BW) |  (ppm)
40 20 2516.01~2670 2506~2680 | 38MOW7D - 0.1370
50 20 2521.02~2664.99 2506~2680 | 47TM7W7D - 0.1253
60 20 2526~2659.98 2506~2680 | 57MOW7D - 0.1287
80 20 2536.02~2649.99 2506~2680 | 77M5W7D - 0.1267
90 20 2541~2644.98 2506~2680 | 87M8WT7D - 0.1294
100 20 2546.01~2640 2506~2680 | 97M5W7D - 0.1286
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EN-DC_26A_n41A (QPSK)

NR Bandwidth |[LTE Bandwidth | NR Frequncy |LTE Frequncy| Emission Frequency | Maximum
Designator | Tolerance | gjRp(w)

[MHZ] [MHZ] [MHZ] [MHz] (99%0BW) |  (ppm)
40 15 2516.01~2670 | 821.5~841.5 | 38MOG7D - 0.1086
50 15 2521.02~2664.99 | 821.5~841.5 | 47M6G7D - 0.1088
60 15 2526~2659.98 | 821.5~841.5 | 57M8G7D - 0.1080
80 15 2536.02~2649.99 | 821.5~841.5 | 77M4AGTD - 0.1151
90 15 2541~2644.98 | 821.5~841.5 | 87M4G7D - 0.1031
100 15 2546.01~2640 | 821.5~841.5 | 97M3G7D -0.13 0.1105

EN-DC_26A_n41A (16QAM)

Emission | Frequency | Maximum

NR Bandwidth | LTE Bandwidth NR Frequncy LTE Frequncy : |
Designator | Tolerance | girp(w)

[MHZ] [MHZ] [MHZ] [MHz] (99%0BW) |  (ppm)
40 15 2516.01~2670 | 821.5~841.5 | 38MOW7D - 0.1079
50 15 2521.02~2664.99 | 821.5~841.5 | 47M5W7D - 0.1044
60 15 2526~2659.98 | 821.5~841.5 | 57M8W7D - 0.1116
80 15 2536.02~2649.99 | 821.5~841.5 | 77M5W7D - 0.1139
90 15 2541~2644.98 | 821.5~841.5 | 87M4WT7D - 0.1059
100 15 2546.01~2640 | 821.5~841.5 | 97M3W7D - 0.1071

EN-DC_26A_n41A (64QAM)

NR Bandwidth |LTE Bandwidth | NR Frequncy |LTE Frequncy| Emission Frequency | Maximum
Designator | Tolerance | g|rp(w)

[MHZ] [MHZ] [MHZ] [MHZ] (99%0BW) |  (ppm)
40 15 2516.01~2670 821.5~841.5 | 38MOWT7D - 0.1093
50 15 2521.02~2664.99 | 821.5~841.5 | 47TM7TW7D - 0.1061
60 15 2526~2659.98 821.5~841.5 | 58MOW7D - 0.1046
80 15 2536.02~2649.99 | 821.5~841.5 | 77TM5W7D - 0.1113
90 15 2541~2644.98 821.5~841.5 | 87TM6W7D - 0.0998
100 15 2546.01~2640 821.5~841.5 | 97TM3W7D - 0.1040
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1.6 Testing Location

Sporton International (Shenzhen) Inc. is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.01.

Test Firm

Sporton International (Shenzhen) Inc.

Test Site Location

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan, Shenzhen,
518055 People’s Republic of China

TEL: +86-755-86379589
FAX: +86-755-86379595

Test Site No.

Sporton Site No.

FCC Designation No. FCC Test Firm Registration No.

THO01-SZ

CN1256

421272

Test Firm

Sporton International (Shenzhen) Inc.

Test Site Location

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan Warehouse, Nanshan
Shenzhen, 518055 People’s Republic of China

TEL: +86-755-33202398

Test Site No.

Sporton Site No.

FCC Designation No. FCC Test Firm Registration No.

03CH02-Sz

CN1256

421272

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ 47 CFR Part 2, 27

¢ ANSI C63.26-2015
U FCC KDB 971168 D01 Power Meas License Digital Systems v03r01
¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925
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SPORTON LAB.

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items are performed according to KDB 971168 D01 Power
Meas License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane)

were recorded in this report.
The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission

test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst

case emissions are reported.

X Plane Y Plane Z Plane

Orthogonal
Planes of EUT |

2.2 Connection Diagram of Test System

Systam BT
Simulator AP router Motebook GPS Station Earphone
-
Power EUT
Source Molebook
Cradha Eamphone Pod WLAN AP Manitor

This axample is conneclion diagram ol EUT test configurations.
For detail, pleasa mler to st mode configuralion and setup pholographs for each tes) lem
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2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCC ID Data Cable |Power Cord

1. |[PCPower ay GPS-3030D N/A N/A Unshielded, 1.8 m
Supply

o, |-TE Base Anritsu MT8820C N/A N/A Unshielded, 1.8 m
Station

3. |NRBase Anritsu MT8000A N/A N/A Unshielded, 1.8 m
Station

4. |Fixture INTEL NGFF Card Carrier |N/A N/A N/A

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 14.0 dB and 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=14.0 + 10 = 24.0 (dB)

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

111 0f 23

Report Issued Date : Jun. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0
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2.5 Frequency List of Low/Middle/High Channels

EN-DC Band 41 Channel and Frequency List
(DC_41A_n41A)
NR Bandwidth | LTE Bandwidth NR Frequncy LTE Frequncy
[MHZz] [MHZz] Channel [MHZz] [MHZz]
Low 2516.01 2506
40 20 Mid. 2592.99 2593
High 2670 2680
Low 2521.02 2506
50 20 Mid. 2592.99 2593
High 2664.99 2680
Low 2526 2506
60 20 Mid. 2592.99 2593
High 2659.98 2680
Low 2536.02 2506
80 20 Mid. 2592.99 2593
High 2649.99 2680
Low 2541 2506
90 20 Mid. 2592.99 2593
High 2644.98 2680
Low 2546.01 2506
100 20 Mid. 2592.99 2593
High 2640 2680
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EN-DC Band 41 Channel and Frequency List
(DC_26A_n41A)
NR Bandwidth | LTE Bandwidth NR Frequncy LTE Frequncy
[MHZz] [MHZz] Channel [MHZz] [MHZz]
Low 2516.01 821.5
40 20 Mid. 2592.99 831
High 2670 841.5
Low 2521.02 821.5
50 20 Mid. 2592.99 831
High 2664.99 841.5
Low 2526 821.5
60 20 Mid. 2592.99 831
High 2659.98 841.5
Low 2536.02 821.5
80 20 Mid. 2592.99 831
High 2649.99 841.5
Low 2541 821.5
90 20 Mid. 2592.99 831
High 2644.98 841.5
Low 2546.01 821.5
100 20 Mid. 2592.99 831
High 2640 841.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

System Simulaton EUT

3.2.2 Frequency Stability

System Simulatar

Thermal Chamiber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 41.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2. The transmitter output port was connected to the system simulator.

3. Set EUT at maximum power through the system simulator.

4.  Select lowest, middle, and highest channels for each band and different modulation.

5.  Measure and record the power level from the system simulator.
Sporton International (Shenzhen) Inc. Page Number : 15 of 23
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3.5 Occupied Bandwidth

3.5.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.6.2 Test Procedures

The testing follows ANSI C63.26 section 5.7

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

N o o M w NP

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
9. For LTE Band 41, the other 40 dB, and 55 dB have additionally applied same calculation

above.
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3.7 Conducted Spurious Emission

3.7.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.7.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4. The middle channel for the highest RF power within the transmitting frequency was measured.

5. The conducted spurious emission for the whole frequency range was taken.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

7.  Setspectrum analyzer with RMS detector.

8.  Taking the record of maximum spurious emission.

9. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
11. For Band 41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [565+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

= -25dBm.
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3.8 Frequency Stability

3.8.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.8.2 Test Procedures for Temperature Variation

1. The testing follows ANSI C63.26 section 5.6.4

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3.  With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

4.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3 Test Procedures for Voltage Variation

1. The testing follows ANSI C63.26 section 5.6.5
The EUT was placed in a temperature chamber at 20£5°C and connected with the system
simulator.

3.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.

4.  For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the

battery operating end point, which shall be specified by the manufacturer.

5.  The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

0o
o
- Spectrum Analyzer | Receiver
System Simulator
4.2.2 For radiated test above 1GHz
R Antenna
| ant. feed [
i point

- ' Spectrum Analyzer | Receiver
Sy=stem Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI C63.26.
The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41:

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5

2.  The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

6. During the measurement, the system simulator parameters were set to force the EUT

transmitting at maximum output power.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm) = EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

13. For Band 41:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer |Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum ~ May 22, 2019~ Conducted
Analyzer R&S FSV40 101078 10Hz~40GHz Apr. 18, 2019 Jun, 05, 2019 Apr. 17, 2020 (THO1-52)
Thermal Ten Billion o May 22, 2019~ Conducted
Chamber Hongzhangroup LP-150U | H2014081803 -40~+150°C Dec. 22, 2018 Jun. 05, 2019 Dec .21, 2019 (THO1-52)
EXA Spectum | ey gigHT NOOI10A | MY55150213 | 10Hz-44GHz | Apr. 19, 2019 | M@ 27,2019\ 18 o0pp| Radiation
Analyzer May 29, 2019 (03CHO02-S2)
Bilog Antenna TeseQ CBL6112D 35407 30MHz-2GHz  |Jun. 05, 2018| MY 27,2019~ 15 |\ ) ogg| Radiation
May 29, 2019 (03CH02-52)
Double Ridge 5 May 27, 2019~ Radiation
Horn Antenna | SCHWARZBECK (BBHA9120D| 9120D-1355 1GHz~18GHz |Jan. 07, 2019 May 29, 2010 Jan. 06, 2020 (3c1102-57)
o TTA1840-35 May 27, 2019~ Radiation
HF Amplifier MITEQ ‘HG 1871923 18GHz~40GHz | Jul. 30, 2018 May 29, 2019 Jul. 29, 2019 (03CH02-S2)
SHF-EHF Horn|  com-power | AH-840 101071 18Ghz-40GHz  |Mar. 30, 2010| V2 27 2009~ 29, 2020|  Radiation
May 29, 2019 (03CH02-S2)
. _ May 27, 2019~ Radiation
LF Amplifier Burgeon BPA-530 102211 0.01~3000Mhz Oct. 20, 2018 May 29, 2019 Oct. 19, 2019 (03CH02-SZ
HF Amplifier Agilent 84498 | 300801023 | 1GHz~26.5GHz |Oct. 20, 2018| & 272019~ | 19 5019| Radiation
May 29, 2019 (03CH02-S2)
AC Power May 27, 2019~ Radiation
Source Chroma 61601 616010002470 N/A NCR May 29, 2019 NCR (03CH02-52)
. _ May 27, 2019~ Radiation
Turn Table Chaintek T-200 N/A 0~360 degree NCR May 29, 2019 NCR (03CH02-52)
. - May 21, 2019~ Radiation
Antenna Mast Chaintek MBS-400 N/A 1m~4m NCR May 22, 2019 NCR (03CH02-S2)
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6 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 25 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 33dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 37dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP

EN-DC n4l + 41A(LTE)

Combination 40MHz+20MHz(LTE)

NR LTE NR LTE
NR NRTx [ NR LTE LTE : Measu | peasure Mlgéfre EIRP
Channel | Offset Freg. Channel Freq. R B SRiEe of?sBet Sl:\i’fe ofI?sBet Pcr)?/;jer d(dPgm()er d(ggxir (W)
(dBm)
1 0 1 0 19.93 22.59 24.47 0.1115
QPSK 1 105 1 99 21.31 22.31 24.85 0.1216
106 0 100 0 19.88 20.68 23.31 0.0853
1 0 1 0 20.3 22.73 24.69 0.1173
503202 0 2516.01 39750 2506 16QAM 1 105 1 99 21.57 22.77 25.22 0.1325
106 0 100 0 19.87 19.74 22.82 0.0761
1 0 1 0 19.96 22.74 24.58 0.1143
64QAM 1 105 1 99 20.93 22.55 24.83 0.1209
106 0 100 0 19.88 19.76 22.83 0.0764
1 0 1 0 22.1 22.41 25.27 0.1339
QPSK 1 105 1 99 20.62 22.33 24.57 0.1140
106 0 100 0 21.98 22.68 25.35 0.1366
1 0 1 0 21.82 22.6 25.24 0.1330
518598 0 2592.99 40620 2593 16QAM 1 105 1 99 20.88 22.58 24.82 0.1209
106 0 100 0 21.94 22.6 25.29 0.1347
1 0 1 0 22.02 22.67 25.37 0.1370
64QAM 1 105 1 99 20.68 22.4 24.63 0.1157
106 0 100 0 21.15 22.71 25.01 0.1262
1 0 1 0 21.43 22.57 25.05 0.1273
QPSK 1 105 1 99 21.06 22.6 2491 0.1233
106 0 100 0 21.18 22.73 25.03 0.1269
1 0 1 0 21.44 22.68 25.11 0.1293
534000 0 2670 41490 2680 16QAM 1 105 1 99 21.07 22.73 24.99 0.1256
106 0 100 0 21.14 22.72 25.01 0.1262
1 0 1 0 20.83 22.52 24.77 0.1193
64QAM 1 105 1 99 20.56 22.64 24.73 0.1184
106 0 100 0 20.75 22.22 24.56 0.1137
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EN-DC n41 + 41A(LTE)

Combination 50MHz+20MHz(LTE)

NR LTE NR LTE

Total
Charnel | Offset | Freq. | chammel | Freq. | Moo | rg | re | re | re ea | e | M | ERPW)

Size | offset Size offset | Power | Power (dBm)

(dBm) (dBm)

1 0 1 0 21.34 22.78 25.13 0.1297
QPSK 1 132 1 99 21.02 22.59 24.89 0.1226
133 0 100 0 20.89 20.94 23.93 0.0983
1 0 1 0 20.45 23.04 24.95 0.1243
504204 0 2521.02 39750 2506 16QAM 1 132 1 99 21.17 22.83 25.09 0.1285
133 0 100 0 20.23 19.93 23.09 0.0812
1 0 1 0 20.56 22.81 24.84 0.1213
64QAM 1 132 1 99 20.43 22.77 24.77 0.1193
133 0 100 0 20.21 18.92 22.62 0.0728
1 0 1 0 21.19 22.67 25.31 0.1395
QPSK 1 132 1 99 21.04 22.61 24.91 0.1232
133 0 100 0 21.32 22.84 25.16 0.1305
1 0 1 0 21.87 22.8 25.37 0.1371
518598 0 2592.99 40620 2593 16QAM 1 132 1 99 21.38 22.62 25.05 0.1275
133 0 100 0 21.25 22.83 25.12 0.1295
1 0 1 0 21.02 22.75 24.98 0.1253
64QAM 1 132 1 99 20.47 22.54 24.64 0.1158
133 0 100 0 20.82 22.79 24.93 0.1238
1 0 1 0 21.17 22.58 24.94 0.1242
QPSK 1 132 1 99 20.67 22.65 24.78 0.1197
133 0 100 0 20.91 22.77 24.95 0.1244
1 0 1 0 21.02 22.81 25.02 0.1264
532998 0 2664.99 41490 2680 16QAM 1 132 1 99 20.86 22.75 24.92 0.1235
133 0 100 0 20.83 22.86 24.97 0.1251
1 0 1 0 20.66 22.74 24.83 0.1212
64QAM 1 132 1 99 20.18 22.79 24.69 0.1172
133 0 100 0 20.34 22.4 24.50 0.1122
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EN-DC n41 + 41A(LTE)

Combination 60MHz+20MHz(LTE)

NR LTE NR LTE

Total
chamel | Orser | meq, | chamel | Freq. | Moo | re | re | re | e | 'ted | ed. | dpower | ERPW)

Size | offset Size offset | Power | Power (dBm)

(dBm) (dBm)

1 0 1 0 20.17 24.49 24.49 0.1120
QPSK 1 161 1 99 21.7 22.24 24.99 0.1256
162 0 100 0 19.7 20.51 23.13 0.0819
1 0 1 0 20.47 22.7 24.74 0.1185
505200 0 2526 39750 2506 16QAM 1 161 1 99 22.07 22.45 25.27 0.1341
162 0 100 0 19.59 19.55 22.58 0.0721
1 0 1 0 20.11 22.56 24.52 0.1126
64QAM 1 161 1 99 21.27 22.57 24.98 0.1253
162 0 100 0 19.73 19.57 22.66 0.0735
1 0 1 0 22.15 22.38 25.28 0.1342
QPSK 1 161 1 99 21.44 22.22 24.86 0.1218
162 0 100 0 22.02 22,51 25.28 0.1343
1 0 1 0 22.14 22.5 25.33 0.1360
518598 0 2592.99 40620 2593 16QAM 1 161 1 99 21.31 22.35 24.87 0.1222
162 0 100 0 22.03 22.47 25.27 0.1338
1 0 1 0 21.34 22.56 25.00 0.1260
64QAM 1 161 1 99 20.83 22.34 24.66 0.1164
162 0 100 0 21.63 225 25.10 0.1287
1 0 1 0 21.7 22.48 25.12 0.1294
QPSK 1 161 1 99 21.16 22.58 24.94 0.1241
162 0 100 0 21.29 22.61 25.01 0.1262
1 0 1 0 21.1 22.62 24.94 0.1241
531996 0 2659.98 41490 2680 16QAM 1 161 1 99 20.27 22.8 24.73 0.1182
162 0 100 0 21.35 22.68 25.08 0.1281
1 0 1 0 21.05 22.5 24.85 0.1215
64QAM 1 161 1 99 20.48 22.64 24.70 0.1176
162 0 100 0 20.93 22.22 24.63 0.1157
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EN-DC n41 + 41A(LTE)

Combination 80MHz+20MHz(LTE)

NR LTE NR LTE

Total
Channel | Oftset F’;lei. Channel FLI:E. voduaton | g | re | re | me | red | e d power | EIRPOV)

Size | offset Size offset | Power | Power (dBm)

(dBm) (dBm)

1 0 1 0 21.86 22.74 25.33 0.1359
QPSK 1 216 1 99 21.74 22.13 24.95 0.1244
217 0 100 0 20.86 20.47 23.68 0.0929
1 0 1 0 20.6 22.59 24.72 0.1180
507204 0 2536.02 39750 2506 16QAM 1 216 1 99 20.56 22.56 24.68 0.1171
217 0 100 0 20.31 19.49 22.93 0.0782
1 0 1 0 20.21 22.44 24.48 0.1116
64QAM 1 216 1 99 20.41 22.58 24.64 0.1159
217 0 100 0 20.03 19.52 22.79 0.0757
1 0 1 0 22.23 22.23 25.14 0.1331
QPSK 1 216 1 99 21.52 22.16 24.86 0.1220
217 0 100 0 21.69 22.44 25.09 0.1286
1 0 1 0 20.09 22.45 24.44 0.1106
518598 0 2592.99 40620 2593 16QAM 1 216 1 99 21.59 22.33 24.99 0.1255
217 0 100 0 21.77 22.48 25.15 0.1303
1 0 1 0 21.55 22.35 24.98 0.1253
64QAM 1 216 1 99 20.83 222 24.58 0.1143
217 0 100 0 21.36 22.52 24.99 0.1256
1 0 1 0 21.96 22.46 25.23 0.1327
QPSK 1 216 1 99 21.2 22.53 24.93 0.1238
217 0 100 0 21.54 22.61 25.12 0.1294
1 0 1 0 21.34 22.58 25.01 0.1263
529998 0 2649.99 41490 2680 16QAM 1 216 1 99 21.73 22.77 25.29 0.1346
217 0 100 0 21.57 22.66 25.16 0.1306
1 0 1 0 21.35 22.58 25.02 0.1264
64QAM 1 216 1 99 21.06 22.67 24.95 0.1244
217 0 100 0 21.09 22.78 25.03 0.1267
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EN-DC n41 + 41A(LTE)

Combination 90MHz+20MHz(LTE)

NR LTE NR LTE

Total
Channel | Offset F’;lei. Channel FLI:E. voduaton | g | re | re | me | red | e d power | EIRPOV)

Size | offset Size offset | Power | Power (dBm)

(dBm) (dBm)

1 0 1 0 19.95 22.45 24.39 0.1093
QPSK 1 244 1 99 20.4 22.43 24.54 0.1133
245 0 100 0 19.44 20.59 23.06 0.0806
1 0 1 0 19.68 22.69 24.45 0.1109
508200 0 2541 39750 2506 16QAM 1 244 1 99 20.38 22.52 24.59 0.1146
245 0 100 0 19.41 19.63 22.53 0.0713
1 0 1 0 19.27 22.49 24.18 0.1043
64QAM 1 244 1 99 19.81 22.32 24.25 0.1060
245 0 100 0 19.44 18.66 22.08 0.0642
1 0 1 0 20.05 22.4 24.39 0.1095
QPSK 1 244 1 99 20.27 22.23 24.37 0.1089
245 0 100 0 21.11 22.58 24.92 0.1235
1 0 1 0 19.86 22.63 24.47 0.1115
518598 0 2592.99 40620 2593 16QAM 1 244 1 99 20.36 22.37 24.49 0.1120
245 0 100 0 21.06 22.53 24.87 0.1221
1 0 1 0 19.47 22.43 24.21 0.1049
64QAM 1 244 1 99 19.75 22.22 24.17 0.1040
245 0 100 0 20.73 22.53 24.73 0.1184
1 0 1 0 22.12 22.39 25.27 0.1339
QPSK 1 244 1 99 19.69 22.49 24.32 0.1077
245 0 100 0 21.37 22.61 25.04 0.1272
1 0 1 0 21.36 22.7 25.09 0.1286
528996 0 2644.98 41490 2680 16QAM 1 244 1 99 19.86 22.78 24.57 0.1141
245 0 100 0 21.28 22.65 25.03 0.1267
1 0 1 0 21.68 22.5 25.12 0.1294
64QAM 1 244 1 99 19.08 22.85 24.37 0.1089
245 0 100 0 21.14 22.25 24.74 0.1186
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EN-DC n41 + 41A(LTE)

Combination 100MHz+20MHz(LTE)

NR LTE NR LTE
Total
Ch,;rlfnel g?fsTe)t( F':lelfq. CI’Il_aI’liel Il_r-(l;lé Lloutisten RB RB RB RB Mreea;u Me;jsur ZA?DaOSV%? SRR
Size | offset Size offset | Power | Power (dBm)
(dBm) (dBm)
1 0 1 0 21.55 22.63 25.13 0.1298
QPSK 1 272 1 99 21.36 22.52 24.99 0.1256
273 0 100 0 21.09 20.77 23.94 0.0987
1 0 1 0 20.89 22.89 25.01 0.1263
509202 0 2546.01 39750 2506 16QAM 1 272 1 99 20.34 22.78 24.74 0.1186
273 0 100 0 20.21 19.76 23.00 0.0795
1 0 1 0 21.56 19.85 23.80 0.0955
64QAM 1 272 1 99 20.67 22.51 24.70 0.1174
273 0 100 0 20.34 18.74 22.62 0.0728
1 0 1 0 22.26 19.68 24.04 0.1040
QPSK 1 272 1 99 21.29 22.43 24.91 0.1232
273 0 100 0 21.54 22.73 25.19 0.1314
1 0 1 0 21.04 22.78 25.01 0.1261
518598 0 2592.99 40620 2593 16QAM 1 272 1 99 21.51 22.49 25.04 0.1270
273 0 100 0 21.53 22.68 25.15 0.1304
1 0 1 0 20.89 22.55 24.81 0.1205
64QAM 1 272 1 99 20.67 22.45 24.66 0.1164
273 0 100 0 20.99 22.66 24.92 0.1235
1 0 1 0 21.97 22.52 25.26 0.1338
QPSK 1 272 1 99 21.18 22.56 24.93 0.1240
273 0 100 0 21.42 22.81 25.18 0.1312
1 0 1 0 21.58 22.77 25.23 0.1326
528000 0 2640 41490 2680 16QAM 1 272 1 99 215 23.04 25.35 0.1364
273 0 100 0 21.51 22.83 25.23 0.1327
1 0 1 0 21.57 22.54 25.09 0.1286
64QAM 1 272 1 99 20.99 22.78 24.99 0.1255
273 0 100 0 21.04 22.32 24.74 0.1185
Sporton International (Shenzhen) Inc. Page Number : A6 of A121

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Report Issued Date : Jun. 10, 2019
Report Version

: Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




wamanas. FCC RF Test Report Report No. : FG942205F

For LTE Band 26, only the Top antenna with higher output power is shown as below:

EN-DC n41 + 26A(LTE)

Combination 40MHz+15MHz(LTE)

NR LTE NR LTE
Total
o) || G FT;. S Il_r-le-zlé Modulation | g | RB RB re | red | ed Moamer. | EIRP (W)
Size offset Size offset Power Power (dBm)
(dBm) (dBm)
1 0 1 0 22.22 20.26 24.36 0.1086
QPSK 1 105 1 74 22.09 20.27 24.28 0.1068
106 0 75 0 22.1 20.37 24.33 0.1079
1 0 1 0 21.63 20.95 2431 0.1075
503202 0 2516.01 26765 821.5 16QAM 1 105 1 74 22.13 20.3 24.32 0.1077
106 0 75 0 22.12 20.26 24.30 0.1071
1 0 1 0 22.04 20.59 24.39 0.1093
64QAM 1 105 1 74 21.47 20.37 23.97 0.0992
106 0 75 0 21.74 20.33 24.10 0.1024
1 0 1 0 21.73 20.07 23.99 0.0998
QPSK 1 105 1 74 21.37 20.06 23.77 0.0949
106 0 75 0 21.56 20.3 23.99 0.0997
1 0 1 0 22.05 20.44 24.33 0.1079
518598 0 2592.99 26865 831 16QAM 1 105 1 74 21.65 20.73 24.22 0.1053
106 0 75 0 21.64 20.32 24.04 0.1009
1 0 1 0 21.2 20.48 23.87 0.0969
64QAM 1 105 1 74 20.82 20.06 23.47 0.0884
106 0 75 0 21.13 20.25 23.72 0.0938
1 0 1 0 21.26 20.21 23.78 0.0950
QPSK 1 105 1 74 21.02 20.03 23.56 0.0904
106 0 75 0 21.21 20.28 23.78 0.0951
1 0 1 0 21.44 20.36 23.94 0.0987
534000 0 2670 26965 841.5 16QAM 1 105 1 74 21.31 20.11 23.76 0.0947
106 0 75 0 21.19 20.31 23.78 0.0951
1 0 1 0 20.75 20.46 23.62 0.0916
64QAM 1 105 1 74 20.39 20.06 23.24 0.0839
106 0 75 0 20.74 20.27 23.52 0.0896
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wamanas. FCC RF Test Report Report No. : FG942205F

EN-DC n41 + 26A(LTE)

Combination 50MHz+15MHz(LTE)

NR LTE NR LTE
Total
Channel | Offset F’;lei. Channel FLrZE. Modulation | rg | RB re | Re | red | ed Moo | EIRP W)
Size | offset Size offset | Power | Power (dBm)
(dBm) (dBm)
1 0 1 0 21.16 20.42 23.82 0.0959
QPSK 1 132 1 74 21.47 20.11 23.85 0.0967
133 0 75 0 21.81 20.39 24.17 0.1039
1 0 1 0 21.45 20.38 23.96 0.0990
504204 0 2521.02 26765 821.5 16QAM 1 132 1 74 21.78 20.4 24.15 0.1036
133 0 75 0 21.83 20.33 24.15 0.1036
1 0 1 0 21.75 20.68 24.26 0.1061
64QAM 1 132 1 74 20.95 20.54 23.76 0.0946
133 0 75 0 21.36 20.29 23.87 0.0970
1 0 1 0 21.63 20.31 24.03 0.1007
QPSK 1 132 1 74 22.30 20.15 24.18 0.1088
133 0 75 0 21.31 20.4 23.89 0.0975
1 0 1 0 21.16 20.24 23.73 0.0941
518598 0 2592.99 26865 831 16QAM 1 132 1 74 21.4 20.23 23.86 0.0969
133 0 75 0 21.23 20.36 23.83 0.0961
1 0 1 0 21.02 20.5 23.78 0.0950
64QAM 1 132 1 74 20.51 20.3 23.42 0.0874
133 0 75 0 20.74 20.37 23.57 0.0906
1 0 1 0 21.21 20.05 23.68 0.0929
QPSK 1 132 1 74 20.71 20.18 23.46 0.0884
133 0 75 0 20.87 20.35 23.63 0.0918
1 0 1 0 21.44 20.9 24.19 0.1044
532998 0 2664.99 26965 841.5 16QAM 1 132 1 74 21.06 20.2 23.66 0.0925
133 0 75 0 20.84 20.23 23.56 0.0903
1 0 1 0 20.61 20.63 23.63 0.0918
64QAM 1 132 1 74 20.14 20.29 23.23 0.0837
133 0 75 0 20.35 20.25 23.31 0.0853
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wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC n41 + 26A(LTE)

Combination 60MHz+15MHz(LTE)

NR LTE NR LTE
Total
cramnel | Orser | eq, | chamnel | Freq. | Moduaion | e | e | me | me | red | ed | power: | ERPOV
Size | offset Size offset | Power | Power (dBm)
(dBm) (dBm)
1 0 1 0 21.96 20.21 24.18 0.1043
QPSK 1 161 1 74 21.64 20.23 24.00 0.1001
162 0 75 0 22.15 20.3 24.33 0.1080
1 0 1 0 22.29 20.45 24.48 0.1116
505200 0 2526 26765 821.5 16QAM 1 161 1 74 21.97 20.27 24.21 0.1050
162 0 75 0 22.04 20.25 24.25 0.1058
1 0 1 0 21.2 20.65 23.94 0.0987
64QAM 1 161 1 74 20.92 20.24 23.60 0.0913
162 0 75 0 21.77 20.32 24.12 0.1027
1 0 1 0 22.16 20.13 24.27 0.1065
QPSK 1 161 1 74 20.35 20.19 23.28 0.0847
162 0 75 0 21.09 20.31 23.73 0.0939
1 0 1 0 22.05 20.32 24.28 0.1067
518598 0 2592.99 26865 831 16QAM 1 161 1 74 20.54 20.46 23.51 0.0893
162 0 75 0 20.99 20.27 23.66 0.0924
1 0 1 0 21.61 20.71 24.19 0.1046
64QAM 1 161 1 74 20.86 20.18 23.54 0.0900
162 0 75 0 21.2 20.32 23.79 0.0953
1 0 1 0 21.67 20.23 24.02 0.1005
QPSK 1 161 1 74 21.26 19.94 23.66 0.0925
162 0 75 0 21.38 20.28 23.88 0.0972
1 0 1 0 21.89 20.41 24.22 0.1053
531996 0 2659.98 26965 841.5 16QAM 1 161 1 74 21.41 20.15 23.84 0.0963
162 0 75 0 21.49 20.21 23.91 0.0979
1 0 1 0 21.16 20.52 23.86 0.0969
64QAM 1 161 1 74 20.65 19.91 23.31 0.0852
162 0 75 0 20.92 20.29 23.63 0.0918
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wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC n41 + 26A(LTE)

Combination 80MHz+15MHz(LTE)

NR LTE NR LTE
Total
cramnel | Orser | eq, | chamnel | Freq. | Moduaion | e | e | me | me | red | ed | power: | ERPOV
Size | offset Size offset | Power | Power (dBm)
(dBm) (dBm)
1 0 1 0 21.96 20.5 24.30 0.1072
QPSK 1 216 1 74 21.49 20.75 24.15 0.1034
217 0 75 0 21.86 20.79 24.37 0.1088
1 0 1 0 21.78 21.03 24.43 0.1104
507204 0 2536.02 26765 821.5 16QAM 1 216 1 74 21.9 20.99 24.48 0.1117
217 0 75 0 21.64 20.78 24.24 0.1057
1 0 1 0 21.56 20.54 24.09 0.1021
64QAM 1 216 1 74 21.01 20.88 23.96 0.0990
217 0 75 0 21.72 20.76 24.28 0.1066
1 0 1 0 22.35 20.69 24.55 0.1151
QPSK 1 216 1 74 20.19 20.53 23.37 0.0866
217 0 75 0 21.52 20.83 24.20 0.1047
1 0 1 0 20.76 21.98 24.42 0.1102
518598 0 2592.99 26865 831 16QAM 1 216 1 74 20.28 21.13 23.74 0.0941
217 0 75 0 21.51 20.92 24.24 0.1056
1 0 1 0 21.68 20.94 24.34 0.1080
64QAM 1 216 1 74 20.86 21.01 23.95 0.0988
217 0 75 0 22.04 20.78 24.47 0.1113
1 0 1 0 21.95 20.63 24.35 0.1084
QPSK 1 216 1 74 21.4 20.66 24.06 0.1013
217 0 75 0 21.58 20.77 24.20 0.1048
1 0 1 0 21.85 21.24 24.57 0.1139
529998 0 2649.99 26965 841.5 16QAM 1 216 1 74 20.27 20.7 23.50 0.0891
217 0 75 0 21.82 20.67 24.29 0.1070
1 0 1 0 21.39 20.68 24.06 0.1014
64QAM 1 216 1 74 20.66 20.53 23.61 0.0913
217 0 75 0 21.01 20.67 23.85 0.0967
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wamanas. FCC RF Test Report Report No. : FG942205F

EN-DC n41 + 26A(LTE)

Combination 90MHz+15MHz(LTE)

NR LTE NR LTE
Total
cramnel | Orser | eq, | chamel | Freq. | Moduaion | e | e | me | me | red | e | Poser | EIRPO
Size | offset Size offset | Power | Power (dBm)
(dBm) (dBm)
1 0 1 0 21.33 20.04 23.74 0.0943
QPSK 1 244 1 74 20.18 20.12 23.16 0.0824
245 0 75 0 21.19 20.3 23.78 0.0950
1 0 1 0 21.35 20.42 23.92 0.0982
508200 0 2541 26765 821.5 16QAM 1 244 1 74 20.11 20.16 23.15 0.0821
245 0 75 0 21.13 20.36 23.77 0.0949
1 0 1 0 20.9 20.54 23.73 0.0941
64QAM 1 244 1 74 19.67 20.52 23.13 0.0818
245 0 75 0 20.86 20.43 23.66 0.0925
1 0 1 0 22 20.02 24.13 0.1031
QPSK 1 244 1 74 19.62 20.21 22.94 0.0783
245 0 75 0 21 20.29 23.67 0.0927
1 0 1 0 21.85 20.53 24.25 0.1059
518598 0 2592.99 26865 831 16QAM 1 244 1 74 19.88 20.37 23.14 0.0821
245 0 75 0 20.39 20.33 23.37 0.0865
1 0 1 0 21.29 20.65 23.99 0.0998
64QAM 1 244 1 74 19.17 20.49 22.89 0.0775
245 0 75 0 20.74 20.28 23.53 0.0897
1 0 1 0 21.46 20.28 23.92 0.0982
QPSK 1 244 1 74 18.99 19.98 22.52 0.0712
245 0 75 0 20.78 20.29 23.55 0.0902
1 0 1 0 21.9 20.13 24.11 0.1027
528996 0 2644.98 26965 841.5 16QAM 1 244 1 74 19.55 19.9 22.74 0.0748
245 0 75 0 20.86 20.26 23.58 0.0908
1 0 1 0 21.35 20.28 23.86 0.0968
64QAM 1 244 1 74 18.69 20.19 22.51 0.0710
245 0 75 0 21.22 20.33 23.81 0.0957
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wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC n41 + 26A(LTE)

Combination 100MHz+15MHz(LTE)

NR LTE NR LTE
Total
chanmel | Offset | Freq. | chamel | Freq. | Mouaton | rg | re | Rs | ke Vo | e | Memmred | EiRPow)
Size | offset Size offset | Power | Power (dBm)
(@Bm) | (@Bm)
1 0 1 0 21.68 20.23 24.03 0.1006
QPSK 1 272 1 74 21.42 20.25 23.88 0.0974
273 0 75 0 21.85 20.34 24.17 0.1040
1 0 1 0 21.72 20.44 24.14 0.1032
509202 0 2546.01 26765 821.5 16QAM 1 272 1 74 21.45 20.65 24.08 0.1018
273 0 75 0 21.85 20.35 24.17 0.1041
1 0 1 0 21.23 20.14 23.73 0.0940
64QAM 1 272 1 74 20.77 20.37 23.58 0.0909
273 0 75 0 21.34 20.35 23.88 0.0974
1 0 1 0 22.33 20.28 24.31 0.1105
QPSK 1 272 1 74 21.46 20.04 23.82 0.0959
273 0 75 0 2181 20.3 24.13 0.1031
1 0 1 0 21.76 20.76 24.30 0.1071
518598 0 2592.99 26865 831 16QAM 1 272 1 74 21.87 20.34 24.18 0.1043
273 0 75 0 21.95 20.27 24.20 0.1047
1 0 1 0 21.68 20.57 24.17 0.1040
64QAM 1 272 1 74 20.79 20.35 23.59 0.0909
273 0 75 0 21.31 20.42 23.90 0.0977
1 0 1 0 21.62 20.28 24.01 0.1003
QPSK 1 272 1 74 21.3 20.03 23.72 0.0938
273 0 75 0 21.58 20.3 24.00 0.0999
1 0 1 0 21.58 20.59 24.12 0.1029
528000 0 2640 26965 841.5 16QAM 1 272 1 74 21.65 20.06 23.94 0.0986
273 0 75 0 21.53 20.34 23.99 0.0997
1 0 1 0 21.42 20.61 24.04 0.1010
64QAM 1 272 1 74 20.84 20.16 23.52 0.0896
273 0 75 0 21.1 20.39 23.77 0.0948
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

26dB Bandwidth

EN-DC_41A_n4l

LTE 20MHz + NR 40MHz

Lowest Channel NR(QPSK)

Lowest Channel NR(16QAM)
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SPORTON LAB.

ea FCC RF Test Report Report No. : FG942205F

EN-DC_41A n41
LTE 20MHz + NR 40MHz
Lowest Channel NR(64QAM)
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Middle Channel _NR(64QAM)
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Highest Channel NR(64QAM)
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wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 50MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR(16QAM)
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Middle Channel _NR (QPSK)

Middle Channel _NR(16QAM)
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Highest Channel NR(16QAM)

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ 15k Max @18k Max
L 12.77 divrmy Mif1} 11.98 dirw|
10 de T e = ” Z-R0R0MIB.C 10 de i A’I— 100 C
] il 2
N 5 - By 50. 7500008
o i a Q lactor \ 1
10 . -0 .
15
2 I
L " 1
Wl S o
= S
40 -0
S0.ds =0 di
%0 =40
70 de -70 db
CF 2.66499 GHz 1001 pts Span 100.0 MH2 CF Z.66499 GHz 1001 pts Span 100.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
[ 3 5,666 7 dem N down | 50.25 iz [ |- o1 B down | 075 Wi
T1 1 | 9 dém nds 26.00 d8 T1 1 nds 26.00 d8
T2 1 S 2,48 dem Q factor 53.1 T2 1 Q factar 52.1
)i ] TINURITTD W )i ] [T
Date: 22MAY 2018 153800 Date: 22 MAY 2018 153838

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number : Al5 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

. FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 50MHz

Lowest Channel NR(64QAM)

B SWT

dBm  Offset 15.00 dB w RBW 1 MHz
50 Ms & VBW 3 MHz

Mode Sweep

\ 50350000000 MH.
| 10.2

|CF 2.52102 GHz

1001 pts

Span 100.0 MHz

Marker

Funetion |

Function Result |

Type | Ref | Trc |
ML 1
T1 | 1
72 [z

-13.20 dem

ndd down
nds
Q factar

50.35 MHz
26.00 d8
50.2

Y

Date 22 MAY 2018 150509

i .

Middle Channel _NR(64QAM)

|
Offset 15.00 dB w RBW 1 bz
e ATL B & SWT 50 mMs & VBW 3 MHZ Mode Swoep
SEL Count 100/100
@ 17K M
M1 13.02 didmy
" P I .
o ]
( 30.550000000
i
0 e Ao
ST _l
J
e
v
e
70
| CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
M1 |1 2.5 13.02 dém ndf down £0.65 MMz
T & -12.23 dam nda 26.00 d8
72 1 -13.18 dem Q factor 51.1

Y

Date ZZMAY 2018 152459

(117111 J—

Highest Channel NR(64QAM)

o
Spe |'v ‘
Ref Loval 2 7 Offset 15.00 B w RBW 1 Mz
b ALL dE & SWT 50 ms & VBW 3 MHz Mode Swaeep
2]
x
o i S Y P
o b | |
10 14 i
7 [
P! 0 b St
e
Wl
e
40
<50 dei
40
70 dB
CF 7.66499 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | ¥-value ¥-valua | Function | Function Result |
M1 1 2.6571 12.87 d8m ndB down 50.45 MHz
71 1 89 dam nds 25.00 d8
72 1 dem Q factor 52.7

Y

Date 22 MAY 2018 15 49,03

(1L —

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number : Al6 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 60MHz

Lowest Channel NR(QPSK)

Lowest Channel NR (16QAM)

Ref Lovel 20.00 dbm  Offset 15.00 0B w RBW 1 MHz Ref Lovel 20.00 dbm  Offset 15.00 db w RBW 1 Mhz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
[ Mil1] 13.62 dbm 13.43 diim
10 s Besss & P e Jsin 2.5 0 ¢
J ndB ,
B
: J Q factor g T +1
-0 4 i 10 i’
" ~ Py gy ; gar ™ B TRV
=20 dBn = e 20 dBr T
30 dRin—1y 30 dpin—{+
,
" | ool
50 50
50 s
70 d =70 d
| CF 2.520 Gz 1001 pts Span 120.0 MHz | CF 7.520 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre cti Function Result
ML 3] 7 GHz 3.60 dém nd8 down | £1.38 Mz M1 i 1 ndB down | £1.02 MHz
Ti i 2,49465 -12.39 dam nds 25.00 dB 71 i -11.32 dem nds
T2 1 2.55632 -11.87 dem Q factor 41.0 T2 1 -12.53 tem Q factor

] TR

Dale 26 MAY 2014 124007

!

Dete 28 MAY 2010 123355

Middle Channel _NR(QPSK)

Middle Channel _NR (16QAM)

#ef Lovel 20.00 dBm  Offset 15.00 0B w RBW 1 Mz 0.00 dBm__ Offset 15.00 db w RBW 1 Mz
b At 2548 w SWT S0Ms @ VBW 3MHZ  Mode Sweep 2548 w SWT 501 @ VBW 3MHZ  Mode Sweep
S6L Count 100/100 Count 100/100
(@ 1%k M= (@ 171 Mar
BOE BHE] 13.04 dom|
& A it i AR s 16 set n N A AR 256510
7 ndbs \ 26 ) 1 ndE \ 26
" | B 61.260000000 MH: " Bur 1 640.200000008
[ Qfactor 32.9 T Q factor | i
-0 If 10 ! L,
! e W
20 o hy
ST
i i
30 defn
40 dB 40 dy
sn -0
50 50
70 d 70 d
| CF 7.59299 GHz 1001 pts Span 120.0 MHz | CF 7.5929% GHz 1001 pts Span 1200 MHz
Marker Marker
Type | Ref | Tre X-value Function Function Result Type | Ref | Trc Function Result
ML 1] ndd down | M1 1 0.0 Wz
T i | ndg T & 26.00 d&
T2 1 2.63332 GHz | -12.25 dem Q faclor 72 1 Q Factor 42.1

] CHNRHID

Dale 76 MAY 2018 142315

! T -

Dete 29 MAY 2010 182422

Highest Channel NR(QPSK)

Highest Channel NR (16QAM)

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ 15k Max @18k Max
0
10 da 1.‘ TR N N 16 b el
0.dd 0 dby T
j L5} |
10 'l =10
—y ¥ i 1
—l " g \
r o -
Ny cEOMG T
W g,
- Atk 4
-} Tl
40 -0
S0.ds =0 di
%0 =40
70 de -70 db
| CF 2.65098 GHz 1001 pts Span 120.0 MH2 | CF 2.65998 GHz 1001 pts Span 120.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
ML = E dEm ndB down | 51,38 Mz M1 3 B down | 61,14 Wi
T1 1 dem nds 26.00 d8 T1 1 nds 26.00 d8
T2 1 1 dem Q factor 43.0 T2 1 Q factar 43.1

)i ] TITTHID W

Date 26 MAY 2018 124330

i ' ) T

Dete 25 MAY 2010 124418

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 Al7 of A121
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No

. FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 60MHz

Lowest Channel _NR (64QAM)

Spectrum # |
fel Lovel GBm  Offset 15.00 dBb w RBW 1 M2
50 ms @ VBW 3MHZ Mode Sweep
i s b el edeiarn, N
| \
0 dem 1 |
\
-10 1 o
A T r
20 I L - -
7
-30 P "
i
50
50
70
| CF 2.520 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" 5 13.34 dém 8 down &0.78 Mz
T & -12.73 dam nda 25.00 d8
T2 1 -12.82 dem Q Factor 41,7

Y

Date 26 MAY 2010 123859

i .

Middle Channel_NR (64QAM)

ectrum [
iel Lovel Offset 15.00 db w RBW 1 Mz
25 dB & SWT 50 mMs & VBW 3 MHZ Mode Swoep
SEL Count 100/100
W
L RS 13.09 didm
A b A 2.608900 GHz|
1§ . . e A AL
J nag 26.0
odei B 60. 72600000000 "
] Qfactor \
|
-10 S
: A
i e = ==
" et
-30 dp
4D B
50
e
70
| CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" § dem 8 down &0.78 Mz
T & -12.87 dam nda 25,00 d8
T2 1 -12.32 dem Q Factor 42.8 ||

Y

Date 76 MAY 2010 1282214

[T —

Highest Channel NR (64QAM)

Ref Leval m  Offset 15.00 B w RBW 1 MHz
o Att S dE @ SWT 50 s VBW 3 MHz
SGL Count 100/100

Made Swaep

(@ 15k Max

26.00 8|
60200000000 MH.
53.9)

| CF 2.65998 GHz 1001 pts

Span 120.0 MHz

Marker

¥-value | ¥-valua |

Function |

Function Result |

Type | Ref | Tre |

M1 1 12.61 d8m
-12.96 dam
-14.33 dém

11 1
T2 1

N down
nds
Q factor

60.78 MHz
26.00 dB
43.9

Y

Date 26 MAY 2010 124628

(1L —

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

1 A18 of A121

Report Issued Date : Jun. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 80MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

fef Lovel 20.00 dBm  Offsel 15.00 b w RBW 1 Mhz Ref Level 20.00 dBm  Offset 15.00 db w RBW 1 bHz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
o Mili] m Mili] 79 dim]
L4 1 L i
o raa T e o ity 10 Fis i " e R 2
o | By } . | By | 80500000000 MHz,
‘ Qlactor Qlactor \ 21.3
-10 \ -10 2
;‘ i {
20 20
s i, 7 LA
£l L ey, N - ol i o L
30 4B 7 30 drr
/ il
50 =0
50 s
70 d =70 d
| CF 2.53602 GHz 1001 pts Span 160.0 MHz | CF 2.53602 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre ction Function Result
ML 1 2.501156G 11,40 dém ndB down 60.56 Mz M1 1 ndd down 60,56 Wiz
1 1] 3.49574 -15.96 dem nds | 25.00 dB 71 i ~15.30 dem nds | 26.00 dB
T2 1 2.5762 -14.76 dem Q factor 35.3 72 1 -14.75 dem Q factor 313 ||
] TN v ] HRRRITR
Dale Z2MAY 2019 154858 Date: 22 MAY 2016 1548:45

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Ref Lovel 20.00 dbm  Offset 15.00 db w RBW 1 MHz 0.00 dBm  Offset 15.00 dB w RBW 1 MHz
b Art 2508 @ SWT 50Ms @ VBW 3MHZ  Mode Sweep 2508 @ SWT S0rs @ VBW 3MHz  Mode Sweep
SGL Count 100/100 Count 100/100
@17k Ma (@171 Ma
Mili] 10.23 dbrm| LEET 10.21 b
2 g 2.560540 GHz = 261601
10 T A T (e s e Lmrig 26 | 10 i L v T IO 26
. [ By \ H0.560000000 MH2 @ | By \ A0.500000000 !
Q factor | 1.6 Q factor 2.5
-10 { 1= -10 |
i i i
2 21 |
20 o - 20 i
¢ X W
204 PR e = NP S T B S SN
|2 b ] . =~
40 oy 40 dis
50 50
50 50
70 d 70 di
| CF 2.59299 GHz 1001 pts Span 160.0 MHz | CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre X-value Function Function Result Type | Ref | Trc Function Result
ML 3] nd8 down | 60,56 MHz M1 1]
1 | nds 25.00 dB 71 i
T2 1 Q Factor 31.8 T2 1 -15.95 dem Q factor

] CHNRHID

Oate: 22 MAY 2018 155201

!

Dete 22 MAY 2010 155245

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Date 22 MAY 2018 160459

Date: 22 MAY 2010 1604248

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ LFk Max @ 1Pk Max
' Mili] = Mili]
d = X 36 i A4
10 dix 7 Yy = A, 10 de e T W A Al
Ry ol T 2
- | it | - | B \ Pp———
t Qlactor \ Q lactor 32.8]
Jl =10
20
iy i
"o v s il
S i
- ﬂ""» Mty
-0 40 =
S0.d8 50 dby
%0 =40
70 de -70 db
| CF 2.64090 GHz 1001 pts Span 160.0 MH2 | CF 2.64999 GHz 1001 pts Span 160.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML I3 5,835 7 ndB down | 6056 MHz M1 |3 11.29 dém ndb down | 80.4 MHz
T1 1 | nds 26.00 d8 T1 1 -14.25 dém nds 26.00 d8
T2 1 15.78 Q factor 32,7 T2 1 -13.33 dém Q factar 32.8
{ ] TINURITTD W

i : ) T

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date
Report Version

: A19 of A121
: Jun. 10, 2019

Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




=amanas. FCC RF Test Report Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 80MHz

Lowest Channel NR(64QAM)

Spectrum # |
iel Lovel GBm  Offset 15.00 dBb w RBW 1 M2
50 ms @ VBW 3MHZ Mode Sweep
[} Mifi] 2.14
A b = it
o . - et S TR
f = I A e, 26.00 d8
QB B 1 f0. rmlw(m\_mn’-'H‘
f Q factor jl 11.2
-4 |
-10 _), i
i A )
-20 = P
™ s T L PP
/ L adhd
30 dF /
/
-
50
50
70
| CF 2.53602 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" 2 12.14 dam 8 down 60,56 Mz
T & ~12.36 dam nda 25.00 d8
72 1 15.36 dem Q factor 32.2 1|

i GHRATANND W

Date 22 MAY 2019 154811

Middle Channel _NR(64QAM)

Spectrum |
iel Lovel m  Offset 15.00 dB w RBW 1 bz
25 dB & SWT 50 mMs & VBW 3 MHZ Mode Swoep
SEL Count 100/100
Wa
(45 Mifi]
10 h iR N 2
10 f., AT ST i s A A 26,610 db)
. 20500600000 MH
i By \ 10, 5000 0 MH
Q factor 11.6
P } \L
‘."" |
i VA b
40
50
e
70
| CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
M1 |1 g 11,56 dém ndf down 60,56 MHz
£ & ~14.47 dam nda 26.00 d8
T2 1 -16.37 dem Q factor 31.8

i GHRRTANND W .

Date ZZMAY 2018 155324

Highest Channel NR(64QAM)

Spectrum |'§"
Ref Laval m Offset 15.00 db = RBW 1 M-z

o Att S df w SWT 50t @ VBW 3MHz  Mode Sweep
SGL Count 100/100

(@ 17k Max

1 LEET]
1 di b "
10 f e B I A,
0 dBm o |
Q tactor

| rabrs i f—und ™ T

0

40

50 dB

CF 7.64999 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result |
M1 1 3 5 11.55 dBm ndB down B0.4 MHz
Tl -3 -14.13 dam nds 26.00 d8
72 1 -13.18 dém Q factor 32.7

[ ] (1L —

Date 22 MAY 2018 160353

Sporton International (Shenzhen) Inc. Page Number 1 A20 of A121
TEL : +86-755-86379589 Report Issued Date : Jun. 10, 2019
FAX : +86-755-86379595 Report Version . Rev. 01

FCC ID : 2ABZ2-GM1925 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 90MHz

Lowest Channel NR(QPSK)

Lowest Channel NR(16QAM)

fef Lovel 20.00 dBm  Offsel 15.00 b w RBW 1 Mhz Ref Level 20.00 dBm  Offset 15.00 db w RBW 1 bHz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
] Mili] [ EEY] 10,34 dom|
2 - t 2.542700 €
a o g e Y 10 P = SO 3
o | By 91170000000 [ ‘ By { 90.990000001
[ Q factor Q factor \
-10 § T -10
F ¢
20 =20
=
o o
~30 4@ 7 Luda, HATI) ~30 g v
.
50 =0
50 s
70 d =70 d
CF 7541 GHz 1001 pts Span 160.0 MHz CF 2.541 GHz 1001 pts Span 1800 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre ! ction Function Result
ML 1] 5.50 10,64 dBm ndB down | 91,17 Miz M1 1 10.34 dém 8 down | 90.99 Wiz
Ti i 2,495 -1563 dam nds 25.00 d8 £ £ i -15.15 dem nda 26.00 dB
T2 1 2.58067 G -16.08 dem Q factor 27.5 T2 1 -16.45 dem Q factor 26.0

!

Date 3.JUN 2016 165318

TR

!

Dete: 3JUN 2010 165845

T -

Middle Channel _NR(QPSK)

Middle Channel _NR(1

6QAM)

!

Date 3.JUN 2018 1702256

Rof Leval 20,00 dbm  Offset 15.00 db = RBW 1 MHz 0.00 dbm  Offset 15.00 db = RBW 1 WH:
e Art 2508 @ SWI  SO0MS @ VBW 3MHZ  Mode Swesp 2508 @ SWT  50ms @ VEW 3MHZ  Mode Sweep
SGi Count 100/100 Count 100/100
(@ 1%k M= @17k M=
= ELE] EHE] 345 dbrm
i i
16 L 16 5
10 A s e e 26.00 08 10 R e e
f
| By 90.§10000000 MH3 | B
g ‘ Qlactor 26.1 g Qfactor
10 a0
TE ”
y ) i
20 = 20 [F
= P - st b, 7N
& ak Bl by B e T e
40 40
s0 =0
=0 =0
70 d o
| CF 7.59299 GHz 1001 pts Span 180.0 MHz |CF 7.59299 GHz 1001 pts Span 1600 MHz
Marker Marker
Type | Ret | Tre X-value Y-value Function Function Result Type | Ref | Tre X-value Function Result
[ | ndB dovn | 50.81 M MI | 1 9138 M
1 | nds 26.00 d8 ) I 26.00 B
T2 1 Q factor 2.1 || T2 1 6 ~17.86 dem Q factor 28.0
CANENITTD )

Dete: 3JUN 2018 17,0202

T -

Highest Channel NR(QPSK)

Highest Channel NR(16QAM)

1

Date 3.JUN 2018 171530

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ 15k Max @18k Max
wp Ml 13.53 dim]
d 4 10 d 1 2647680 C
10 de o P oA O L b, 10 de i m =) o 2
- { By _— 90990000008
i Q fuiku | \ i
| 4 i
10 f 1 =10 "
|
" T o, Ak ™ e
- bperner o5 e it
<2 <~ h TwN
ot .«‘ ey,
-40 -40 —_
S0.d8 50 dby
%0 =40
70 de -70 db
| CF 7.64498 GHz 1001 pts Span 180.0 MH2 | CF .64408 GHz 1001 pts Span 180.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML 3] 7 ndB down | 90.99 MHz M1 |3 11,53 dém ndb down | 90.99 MHz
T1 1 nds 26.00 d8 T1 1 | -132.83 dém nds 26.00 d8
T2 1 Q factor 29.1 T2 1 -16.00 dém Q factar 29.1
TITTHID W ‘ )

Date: 3JUN 2010 171848

(L1000

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

Report Issued Date

Report Version

1 A21 of A121
: Jun. 10, 2019
Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l

LTE 20MHz + NR 90MHz

Lowest Channel _NR (64QAM)

Spectrum |
ftef Lovel 20.00 b Offset 15.00 db w RBW 1 M2
50 ms @ VBW 3MHZ Mode Sweep
= Mi[1] 10.39 dpm|
10 Iv 2.517260 GHz|
10 J{ v o S BT T R | 26.00 48|
S B | 90890000000 MH.
Q factor | 27.7
4 | ‘;
f 4
=20 —t I
e !
LT e
-30 B 7 i i
]
" f
50
50
70
CF 2.541 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" 3 8 down 90,69 Wiz
T & nda 25.00 d8
T2 1 Q Factor 27,7 ||

Y

Date 3.JUN 2016 165910

[T —

Middle Channel_NR (64QAM)

iel Lovel M Offset 15.00 db w RBW 1 Mz
25 dB & SWT 50 mMs & VBW 3 MHZ Mode Swoep
SEL Count 100/100
Wa
- Mili]
10 v
i i i S wer e e PR 8
odei By i 91 !Jlu‘(IHLHm’-'H.
‘ Q factor | 28.2]
|
-10 " i
20 1
y !
. Armapet Wagialin
|- e - R oo v
40
50
e
70
| CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" & 2.80 d8m 8 down 91,17 Wiz
T & -17,39 dam nda 26,00 d8
72 1 -16 41 dem Q factor 28.2 ||

Y

Date 3.JUN 2016 17,0135

[T —

Highest Channel NR (64QAM)

Ret Laval

@Bm  Offset 15.00 0B w RBW 1 MHz

o Att 25 dE - SWT 50ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100
(@ 1K Max

[t Mif1} 1047 dbm|
10 di L3 2|
10 de 7 = L y A
10 7 = T i 1
0 dBm : bt \
J 2 fact |
10 + I “
i |
20 I [
] L
| WPl
e NI"‘n
40 s
S0 dp
40
70 dB
| CF 2.64498 GHz 1001 pis Span 180.0 MH2
Marker
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result |
M1 1 2 5 10.47 dBm ndB down 90.99 MHz
71 1 -14.73 dem nds 25.00 d8
72 1 -16.07 dém Q factor 28.8

Y

Date 3.JUN 2018 171816

(1L —

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A22 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 100MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

fef Lovel 20.00 dBm  Offsel 15.00 b w RBW 1 Mhz Ref Level 20.00 dBm  Offset 15.00 db w RBW 1 bHz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
7 EET] 10.31 dbm|
10 P 10 P e e B T .
{ | ® 00.200008
o o By 100.900000000
‘ Q factor \
-0 ; 10 - \
| i
20 7
v !
- . i _ * il ‘“\“" Meaftan
30 4B 7 —— 30 i 7 R
" g ./‘
50 =0
50 s
70 d =70 d
| CF 2.54601 GHz 1001 pts Span 200.0 MHz | CF 2.54601 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre X-value ¥-valug nction Function Result
ML 1] ndB down | 100.7 MHz M1 A dem 8 down |
Ti i nds 25.00 d8 £ £ i -16.74 dem nda
T2 1 Q Factor 25.2 72 1 -15.77 dem Q factor
w T % ]
Dale: Z2MAY 2019 160748 Date: 22 MAY 2016 161318

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Dele ZZMAY 2019 162421

] TR e

Ref Lovel 20.00 dbm  Offset 15.00 db w RBW 1 MHz Ref Lovel 20.00 dim  Offset 15.00 db = RBW 1 Mhz
b Art 2508 @ SWT 50mMs @ VBW 3MHZ  Mode Sweep fo Att 25 dB @ SWT S0 @ VBW 3 MHZ  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
) RS Milil
u T
i0 7 i e S s o T SR SR 26, 10 7 T s Ze T TP 1
o | By LO0. 7000000010 b o / Bur 1 100200000000
[ Qfactor '\ 2 J Q factor i
L !
10 f > -10 =
| !
20 d8r o L 20 - i
T [ o
T e e, el Y PO e M
30 der e -5t e
40 oy 40 dis
50 50
50 50
70 d 70 di
| CF 2.59299 GHz 1001 pts Span 200.0 MHz | CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre Function Result Type | Ref | Trc X-value Function Result
ML 3] 0| z M1 1] 48
1 | 25.00 dB 71 i 7.16 dem
T2 1 25.3 T2 1 ~16.64 dem f
Y

Dete 22 MAY 2010 162356

Highest Channel NR

Highest Channel NR (16QAM)

Date 22 MAY 2018 162720

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz Ref Leval 20.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep o ALL 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ LFk Max @ 1Pk Max
‘ Mifil 10.15 didrm] " Mif1}
G v 2.624610 . 4
10 da r,,_u A P T A Iy =ty e 26,4 10 dB f‘h 7 At A PRI At e . . 1
- ! By \ 100, 200600000 _— By \ L00.500000000
{ Qlactor 1 7 ‘ Q lacter |
10 { i -10 = ﬁ
| { ¥
20 20 1
Al ! it L
. dmnr 3 T o
I L, e and
e, ! s
M, W
-40 -40
S0.d8 -50 by
%0 =40
70 de =70 de
CF 2.64 GHz 1001 pts Span 200.0 MH2 CF 2.64 CHz 1001 pts Span 200.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result
[ i 2.63461 G 10.15 dem ndB down 100.7 Mz M1 T 10.12 dém B down 1009 tarz
-3 2.58965 | -14.76 dém nds 26.00 d8 T1 1 -16.91 dBém nds 26.00 d8
1 2.65035 GHz -16.92 dem Q factor 26.2 T2 1 -18.53 dém Q factar 26.1
)i ] TIITHINT e

) T

Date: 22 MAY 2018 1628,03

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A23 of A121
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 100MHz

Lowest Channel NR(64QAM)

Spectrum |
ftef Lovel 20.00 b Offset 15.00 db w RBW 1 M2
50 ms @ VBW 3MHZ Mode Sweep
Nili] 10.84 dbr|
L] 2.5501 2|
o j"" = =4 =5 e ey SO W 26.00 48|
QB B 100. 200000000 MH.
{ Q factor
10 f- I
=20 T o
] R R
J Mooty .
-30 dp ,
* Z
50
50
70
| CF 2.54601 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value ¥-valug Funetion | Function Result
ML =" 10.84 dém 8 down 100.7 MHz
T & -12.22 dam nda 26.00 d8
72 1 -16.80 dem Q factor 25.3

Y

Date 22 MAY 2019 160811

i .

Middle Channel _NR(64QAM)

ectrum W [
iel Lovel M Offset 15.00 db w RBW 1 Mz
25 dB & SWT 50 mMs & VBW 3 MHZ Mode Swoep
SEL Count 100/100
Wa
[ Mili]

o e s T S B R R SR .00 48
odei l jl‘v!'! - 100. 200000000 ’-"‘H
- f
-20 (B -

o e W
By i T VLA el A

g s T
40
50
e
70
| CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |

ML =" 11,50 dém 8 down 100.7 MHz

T & -11.94 dam nda 26,00 d8

72 1 -16,57 dem Q factor 25.3 ||
v

Date ZZMAY 2018 162320

[T —

Highest Channel NR(64QAM)

spectum | (=
Ret Loval GBm  Offset 15.00 4B w RBW 1 Mz
b ALL 25 dE & SWT 50 ms & VBW 3 MHz Mode Swaeep
SGL Count 100/100
(@ 1K Max
f K]
G I
i i s P g A
— | By 100500000000
| Qfact )
= |
i
)
|
A e
A
40 il
<50 dei
40
70 dB
CF 7.64 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result |
ML i 5 11,15 dém i down 100.5 iz
71 1 -14.07 dem nds 25.00 d8
72 1 -13.22 dem Q factor 25.8
" T

Date 22 MAY 2010 16 28:48

(1L —

1 A24 of A121

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 40MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

Spectrum Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 0B w RBW 1 Mhz Ref Level 20.00 dBm  Offset 14.00 db w RBW 1 bz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
SeL Count 100/100 SGL Count 100/100
(@ 17K e (@ 17k Vax
BOE 10.57 dbm = BHE] 10.04 dbm
s0d L 25190460 ¢ - 2,508
S TR S S PR TSy SO z | PR USSP v PR TS 2
4 By L} 40519000000 MH2 { By X 10.599000001
10 \ 10 ; \
f Qlactor \ 62.7| J Q lactor ‘\
0 dém T 0 derm ¥
: - i ¢
10 48 il \‘.m\ - 10 e - J..L—!.[f Wi
T st b | e LT T
-20 danplt
P
B
-0 =0
50 50
50 da 50 dB
[ CF 2.51601 GHz 1001 pts Span B0.0 MHz | CF 2.51601 GHz 1001 pts Spon 80,0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre ¥-valug ction Function Result
ML 1] 2.510845 G 5.57 dBm ndB down | 40,510 MMz M1 A 16.04 dém 8 down | 40
Ti i ? 0 dam nds 25.00 d8 £ £ i I ~6.62 dam nda
T2 1 7,26 dem Q factor 52.2 || 72 1 2.53631 GHz -7.15 dem Q factor |
I Ready NN ] T )
Date 5 JUN.2018 235537 Date 5 JUN 2018 235600

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Spectrum

ief Lovel 20.00 dBm

Offset 14.00 db w RBW 1 MHz

Offset 14.00 db w RBW 1 MHz

| CF 2.59299 GHz

o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Auto Sweep 2508 @ SWT S50mMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 ount 100/180
(@ 17 M
MATi] CETEY]
20 4l 20,
et CTENRUPTREN E, RIS TSR - R Attt e
10 dam £ B 10 dem ! Bur \ Y04
| Qfactor i Q factor \
|
0 dém T 0 derm 1 |
10 g8 mm}! 0B lm[ln‘."ﬂ’u iﬂ
hil mlﬂl[ﬁ“ V | MMLMIM I fm
TR T b !
e 30 d
-0 -0
S0 =
50 8 50

|CF 2.59299 GHz

1001 pts Span 80,0 MHz 1001 pts Span 80,0 MHz
Marker Marker
Type | Ref | Tre X-value Function Function Result Type | Ref | Tre X-value ¥-valus Function Result
ML 1 ndB down a0 M1 i 5 dbm D44 W
1 1] nds | 71 i 7 dam 26.00 dB
T2 1 Q factor | T2 1 9.29 dem Q factor 64.0
— —
T Ready  RRNRNENAS s T Ready  RRMANENAN W )
Date: 5 JUN.20168 235248 Dete: 5 JUN 2018 23.49.41

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Spectrum Spectrum
Ref Leval 29.00 dBm Offset 14.00 dB » RBW 1 MHz 29.00 dBm Offset 14.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SEL Count 100/100 Count 100/100
O OCLE
Mil1} 17.66 didr] l Mif1} 18.53 dbrw
20 2 20 z 2.661
JIUF DU OSSR R, ST JUSY IQSUUEPNURI PPN W T | 2
/ B ) 40.519000000 / By 10519000001
10 10 \
f Q tactor \‘ H‘ @ tactor \ 7
0 dem F A—1 0 drr L
s ot | m 1 "
i i il i
A wll LT L g.u«"'-*‘“»"”‘”“d' LT
PH b A, =2 AT,
-30 -30
=40 d@rm =40 dirr
=0 dn 50 dy
-0 a0
| CF 2.67 GHz 1001 pts Span 80.0 MHz | CF .67 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ret | Tre | | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
ML 3] ndB down | 40,519 MHz M1 |3 ndb down | a0
T1 1 nds 26.00 d8 T1 1 nds
T2 1 Q factor 65.0 T2 1 Q factar
— — — —
) Teady WRARERET A P ] Ready R £

Date: 5 JUN 2016 233257

Date: 5 JUN 2018 233717

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

Report Issued Date

Report Version

1 A25 of A121
: Jun. 10, 2019

Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




wamanas. FCC RF Test Report

Report No

. FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 40MHz

Lowest Channel _NR (64QAM)

Spectrum 1=
Ref Lovel 20.00 dBm  Offset 14.00 db w RBW 1 Mz
2508 w SWT 5015 @ VBW 3MHZ Mode Auta Sweep

Mili]
204
JI SR PRV TP T
1 / By \ $1.079000000 MH.
1 7 \
Q factor \ 61.9)
| |
0 der —f 7
10 4B — urubl i by
v_“lh,,m. i et |

50 dBm

&0 dfi

CF 2.51601 GHZ 1001 pts
Marker
Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 7
T1 | 1
T2 11

Span 60.0 MHz

Function Result |
8 down 41,078 MHz

-8.07 dém nds 26.00 d8
~7.60 dem Q Factor 813 ||
- —
] B Ready  RARRIAIN W )
Date: 6.JUN 2016 00 0056

Middle Channel_NR (64QAM)

Spectrum |
Ref Lovel 20.00 dBm  Offset 14.00 db w RBW 1 Mz
)5 0B w SWT 5015 @ VBW 3MHz  Mode Auta Sweep
SGL Count 100/100

e

BOE 17.04 dbm
t 70 2
20 d
PPN DU PR PIRYT T T, 26.00 48|
1w / By \ A0.339000000
i @ factor ! 6n.5
0 der \ |

- .
e L i,

| I
ity
20
-0
S0 dBm-
60 dei
| CF 7.59299 GHz 1001 pts Span B0.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value [ Function | Function Result |
M1 | 1 2 17.04 d8m ndB down 401,83
T JE 7,84 dam nds
T2 1 ~7.95 dem Q factor

- —
] [ Ready  RRARNINNS W )

Date: 5JUN 2016 234530

Highest Channel NR (64QAM)

Spectrum |‘§'\

Ref Level 20.00 dBm  Offset 14.00 dB = RBW 1 MHz

b ALL 25 dB e SWT 50 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100
@ 1Pk Max
Mil1} 16.97 didrm
20 3 2.67079 3
Y
ir e e o BB s 26,01
15 / By " 40.759(00000
| Qlactor \‘ 65.5
|
0 dem T
/ L
wan il ’
i A i,
g e W,
i
T
-30 m
40 dE
50 dBm:
a0
| CF 2.67 GHz 1001 pts Span B0.0 MHz
Marker
Type | Ret | Tre | K-value | ¥-valus | Function | Function Result |
M1 1 2 5 16.97 d8m ndE down 40,759 MHz
T1 1 -10.62 dam nds 26.00 d8
T2 1 -10.93 dem Q factor 85.5
~ -

—
) Ready RARET . P

Date 5.JUN 2016 233814

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

1 A26 of A121

Report Issued Date : Jun. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



=amanas. FCC RF Test Report Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 50MHz

Lowest Channel _NR (QPSK) Lowest Channel NR (16QAM)

Spectrum Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 0B w RBW 1 Mhz Ref Level 20.00 dBm  Offset 14.00 db w RBW 1 bz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
17.a8 dbm Milil 17.62 dbm
504 5260200 50 ¢ 5] 2 i
A YA A e i 2600 PP St REPEWALEY »Jl.u;‘,....a.;h_,\‘.q__\ 1
4 JO.650000000 J By S0.450000000 z
10 - 10 - \
] ! ] Q factor L 501
0 dem - o den ! ‘
0.8 ol 0 Eld at ll»
— L ~ i "
- - B i LT - 5 il ARt g
-20 - -20
/
30 ¢ 20 i
Pk g 3.8
-0 =0
50 50
50 da A0
CF 2.52102 GHz 1001 pts Span 100.0 MHz | CF 2.52102 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre X-value ¥-valug nction Function Result
ML 1] 3.5260: ndB down | 50.55 MMz M1 | dem 8 down | £0.45 MHz
Ti i 3,49575 GHe | nds 25.00 d8 £ £ Ik I 4 dem nda 26.00 d8
T2 1 2,54038 Gz | Q factor 49,8 || 72 1 2,54618 GH -6.31 dem Q factor 50.1
- — - —
Ready  WRMNAINNY WS Ready  RRMEMIANS W6 )
Date: 5JUN.2016 220138 Date: 5 JUN.2016 2258.02

Middle Channel _NR (QPSK) Middle Channel _NR (16QAM)

Spectrum = Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 b w RBW 1 Mhz Ref Lovel GBm  Offset 14.00 dB w RBW 1 M2
o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Auto Sweep o ALL 2508 @ SWT S50mMs @ VBW 3 MHZ Mode Auto Swesp
SeL Count 100/100 SGL Count 100/100
(@ 17K e (@ 17k Vax
Mil1] Mifi] 17.33 di
20.d ; 20 L 26014000
o - E 5
i BN AR DA ey rse o goris SR i, T =] VRO W - -, Ry, 2641
By Y 2 [ By y 50.550000000
10 dan \ 10 dgm £ 1
Qfactor 8 [ Q factor \ 51.5
oo w o der W
|7 1 !
i i o~ i 4
Ty, ol i
i L | T % el 4
iR A R AT T o) oA S Y PRI
30 20 di
-0 =0
50 50
50 da 50 dB
| CF 7.59299 GHz 1001 pts Span 100.0 MHz | CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | | Function | Function Result | Type | Ref | Trc X-valug Function Result
ML 1] ndd down | 50.75 MHz M1 |-
Ti i nds 25.00 d8 £ £ Ik I ~7.86 dam
T2 1 Q factor 50.8 || T2 1 2.51836 GHy -7.28 dem f
] Ready [T 7 | ] Ready [T
Date: 5 JUN 2018 230537 Date: 5 JUN2016 23008 45

Highest Channel NR (QPSK) Highest Channel NR (16QAM)

Spectrum Spectrum
RefLovel 20.00 6Bm  OffSet 14.00 08 w RBW 1 MHZ Ref Leval 20.00 GBm  Offset 14.00 db = RBW 1 MHZ
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep o ALL 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SGL Count 100/100 SGL Count 100/100
[@ 15K Mar (@ 15k Max
Mil1} 16.41 didrmy 16,68 diw
o0 11 2.6492100 o 2.6730000
PR AT AP R 2000 Y WERETPN) Ao, 26.10
i 52 .4 f
0 dem / 0 drr
10 i | 10 ll 5
AP Ll
rdlinie A h I Ame— v\..u)UHfu‘ . ,‘l" L
"TTAR, VR
s, i i m*%
30 30
0 dBr 0 drr
=0 db 50 dn
60 60
| CF 2 66499 GHz 1001 pts Span 100.0 MH2 | CF 7.66499 GHz 1001 pts Span 100.0 MH2
Marker Marker
Type | Ret | Tre | Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML 3] 5.41 dém ndB down | 50.55 MHE M1 - 567338 G dém ndb down | 50.45 MHE
1 nds 25.00 d8 11 1 I dam nds 26.00 dB
1 Q factor 524 72 1 2,63025 GHz 26 dem Q factor 53.0
g — —
| ) Heady [T ) i | l ] Ready RRARE P
Date: 5 JUN 2016 232323 Date: 5 JUN.2016 232032

Sporton International (Shenzhen) Inc. Page Number 1 A27 of A121

TEL : +86-755-86379589 Report Issued Date : Jun. 10, 2019
FAX : +86-755-86379595 Report Version : Rev. 01

FCC ID : 2ABZ2-GM1925 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 50MHz

Lowest Channel _NR (64QAM)

Spectrum

Offset
B SWT

14.00 dB = RBW 1 MHz

50Ms @ VBW 3MHZ  Mode Auto Sweep

PY) [ERTIRUSTO SO ORI RONR] SNy . - NP ”
P e PR AL,

.J‘ A {l

5.0 48
50. 750600000 MH.
45.9

-’

g T

Y-

50 dBm

&0 dfi

| CF 2.52102 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | ¥-valug | Funetion | Function Result |
ML =" 5,34 dBm 8 down £0.75 MHz
T & 3.00 dam nda 25.00 d8
T2 1 -10.10 dem Q factor 49.9
" — -
W Ready R A 4
Date: 5 JUN2016 225015
Spectrum |
fef Lovel 20.00 dbm  Offset 14.00 db w RBW 1 M2
e ATL B & SWT S0 mMs & VBW 3MHZ Mode Auto Sweep
SEL Count 100/100
@ 17K M
Mili]
20 d !
Ay
10 f \ p
f | D
0 dem T -
. !
10 B i1 3
]
Apnalen, .M\Ir J'H‘ My
A ]
20
=0
50 dBim
50 dn
| CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML =" 8 16,84 dBm 8 down £0.55 MMz
T & -11.63 dam nda 25.00 d8
72 1 -10.79 dem Q factor 515 |
- —
J Ready R A 4
Date: 5 JUN 2016 231508
Spectrum ‘[ (=
Ret Loval 29 7 Offset 14.00 B w RBW 1 Mz
b ALL dE & SWT 50 ms & VBW 3 MHz Mode Auto Sweep

Mil1} 15.88 dim
20 4
T it g M
10 T 1
i [ \
. i v,
e W,
.
ST
30
0 df
50 dBm
50 T
| CF 2.66499 GHz 1001 pts Span 100.0 MH2
Marker
Type | Ref | Tre | ¥-valua | Function | Function Result |
M1 1 15.80 d8m ndB down 50.45 MHz
71 1 dem nds 25.00 d8
72 1 dem Q factor 52.4
- - —
5 % Ready R 7

Date: 5 JUN 2016 231708

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A28 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 60MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

Date: 5 JUN 2016 221558

Date: 5JUN.2010 2218 48

Spectrum Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 0B w RBW 1 Mhz Ref Level 20.00 dBm  Offset 14.00 db w RBW 1 bz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep pe ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
SeL Count 100/100 SGL Count 100/100
(@ 17K e (@ 17k Vax
Mili] 16.91 dm| EETET] 17.26 dbm
s0d 1 519 20 2.528400 €
it “’\K’"“q"ln"\_ ~AHE A e Y o WP RITEE S T Y O T O e 2
B "\ 60900000000 MH. 4 By 60. 7600000001
10 \ 10
Qlactor 1 41.4 | Qfactor 41.0
0 dem 0 derm {
il
4 i
10 g8 3 40dn
e ; Pl W
o et jror g ml,
% A o b o % o s,
20, dern— 20, ot
-0 =0
50 50
50 da 50 dB
| CF 2.520 GHz 1001 pts Span 120.0 MHz CF 7.520 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ref | Tre ction Function Result
ML 1] dBm ndB down | £0.9 MHz M1 A 8 down |
Ti i 5 dam nds 25.00 d8 £ £ i nda
T2 1 -8.70 dem Q factor 414 || T2 1 Q Faclor
i Ready [T ] Ready [y

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Date: 5JUN 2016 220643

Date: 5JUN 2018 220524

Spectrum
Ref Level 20.00 dBm Offset 14.00 db w RBW 1 MHz Offset 14.00 dib w RBW 1 MH2
o ALL 25d8 = SWT 50ms » VBW 3 MHZ Mode Auto Sweep 2508 @ SWT 50 ms & VBW 3 MHzZ Mede Auto Sweap
SGL Count 100/100 ount 100/100
[@ 15k Max
Mil1] 16.07 dibm Mifil 16,88 dbmy
y 98140 GHz ” 2.571
20 3 ' : 20 - .
TS SRR QUSRTEY T (N .|| RO 26.00 48 ) 5 P m— 26
10 dBm: ! By 1 61.260000000 MH. 10 den { 60. 700000001
1 o factor ] 2
o dai ! ‘ i 86 |
10 B JI‘ \ﬁ 40 g ﬁ
ot h [
ot o [T B
e N iy, b P sl
30 -30d
-0 =0
50 50
50 B 50 dB
| CF 2.59299 GHz 1001 pts Span 120.0 MHz | CF 2.59799 GHz 1001 pts Span 120.0 MHz
|Marker Marker
Type | Ref | Trc X-value Function Function Resuit Type | Ref | Trc X-value Function Result
ML 1] ndd down | M1 |- &0.78 Mz
Ti i nds £ £ Ik 25.00 d
T2 1 Q factor T2 1 Q factor 42.3
—
T Readr  GRARNRRLS W P 7 Ready T NI WS @

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Date 5.JUN 2018 215308

Date: 5 JUN 2010 215643

Spectrum Spectrum
Ref Leval 29.00 dBm Offset 14.00 dB » RBW 1 MHz 29.00 dBm Offset 14.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SEL Count 100/100 Count 100/100
[@ LFk Max @ 1Pk Max
Mil1} 17.12 dirm]
20 A2 o0 H3H040 C
S TGS Sy S L T P Wiy 2
e p (i R - 60.600000081
] Qtactor 1
0 dem )" IL 0 drr
10 ey ,w 10 o I" i‘
sttt - A i
PO L “uww s o e AT ki i gy
L b B
i, e
-30 il 30 Ty,
=40 d@rm =40 dirr
=0 db 50 dn
-0 a0
| CF 2.65998 GHz 1001 pts Span 120.0 MH2 | CF 2.65098 GHz 1001 pts Span 120.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
[ 3 5 15.95 dém N down | 20,9 e M1 3 B down | 50,56 M
T1 1 -10.01 d&m nds 26.00 d8 T1 1 nds 26.00 d8
T2 1 -11.28 dem Q factor 43.8 T2 1 Q factar 43,5
- — — —
) Teady WRARERET A P ] Ready R £

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date
Report Version

1 A29 of A121
: Jun. 10, 2019

Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 60MHz

Lowest Channel NR(64QAM)

Spectrum

iel Lovel =
fe Att

Bm  Offset
o8 @ SWT

14.00 dB = RBW 1 MHz

50Ms @ VBW 3MHZ  Mode Auto Sweep

SGL Count 100/100

@ 15k Max

Mili]

PPl M AR g

16.02 dbm|
2.530800 GHz

264
60900600000

AT

-0

50 dBm

&0 dfi

| CF 2.520 GHz

1001 pits

Span 120.0 MHz

Marker

¥-valug | Funetion |

Function Result |

Type | Ref | Trc |
ML 1
T1 | 1
72 [z

16.02 dém
-11.01 dam
-2.72 dem

ndd down
nds
Q factar

2.55645 GHz

500 MHz
26.00 d8
41.6 ||

bi Ready

Date: 5 JUN 2016 222050

—
annvEEe W

&

Middle Channel _NR(64QAM)

Spectrum

ief Lovel =
fe Att

SGL Count 100/100

Bm  Offset
OB w SWT

14.00 dB = RBW 1 MHz

50mMs @ VBW 3MHZ  Mode Auto Sweep

@ 15k Max

R I

0 der

60.700000000

10 dB

A4,

peAdl

i ull 4

30 i

T

My

-0

50 dBm

&0 dfi

|CF 2.59299 GHz

1001 pits

Span 120.0 MHz

Marker

¥-valug | Funetion |

Type | Ref | Trc |
ML 1
T1 | 1
72 [z

X-value |

z 15.55 dBm
11117 dem
-11.21 dem

ndd down
nds
Q factar

bi Ready

Date: 5JUN 2016 2202

32

Highest Channel NR(64QAM)

Spectrum

Ref Leval 2
o Art
SGL Count 100/100

Offset
dB w SWT

14.00 dB = RBW 1 MHz

50 s @ VBW 3MHz  Maode Auta Sweep

(@ 15k Max

Mili]

SN AP .

!

60200000000

15.54 dpmy]
26316 2|

264

il

e |

g

| CF 2.65998 GHz

1001 pis

Span 120.0 MHz

Marker

¥-value | ¥-valua | Function |

Function Result |

Type | Ref | Tre |
M1 1

11 1
T2 1

1654 dém
-10.70 dem
-2.79 dem

N down
nds
Q factor

20,9 MHz
26.00 d8

bi Ready

Date 5 JUN 2016 215638

—
ARATE

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A30 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l

LTE 15MHz + NR 80MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

Date: 5 JUN 2016 212515

Spectrum Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 0B w RBW 1 Mhz Ref Level 20.00 dBm  Offset 14.00 db w RBW 1 bz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 17K e (@ 17k Vax
Mil1] Mifi]
20 d , 20 o :
¥ nda X o BB
i e e P s S SV e it st il s antini ¢ s & e 0.400000000
| Qfactor Q factor a1.4
0 der . 0 der t
a ﬂ :
o . S UJ |
i [ \
20 . N " 20 P s T i
- [ P - ) ]
5 / o J
=20 48 EEAH: Ul e
-0 =0
50 50
50 da 50 dB
| CF 2.53602 GHz 1001 pts Span 160.0 MHz | CF 2.53602 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | X-value ¥-valug nction Function Result
ML 1] 2 15,41 dém ndB down | 60.73 Mz 5.59911 dem 8 down | 0.4 Wiz
Ti i 2.49588 6 dam nds 25.00 d8 2,49574 GHr | 3,53 dam nda 26.00 d8
T2 1 2.5763 -10.97 dem Q factor 31.2 2.57614 GH 2 dem Q factor 314
- — - —
Ready  WRMNAINNY WS Ready  RRMEMIANS W6 )

Dete: 5JUN.2010 212322

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Date: 5JUN 2016 21:27.45

Spectrum Spectrum
Ref Level 20.00 dBm Offset 14.00 db w RBW 1 MHz el Level dBm Offset 14.00 dib w RBW 1 MH2
o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Auto Sweep o ALL 2508 @ SWT S50mMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 1Pk Max
Mil1] Mifi]
20.d - 20 d AL
Y ndl H
Pt Pl byl hpasmaras e gl it s T L misi Ao f il ».J‘,..\ A0.500000000
10 dem f ! ! 10 o8 f Y
| Qfactor L 12.7) | Q factor | g
|
0 dor ) J_ 0 der - } #
10 48 ,U[ i 10 dB J
o i W
2 o LML i = <20 B PR L Ll -
> Al e At o™ TRE T
e 20 d
-0 -0
50 50
60 dB A0
| CF .59299 GHz 1001 pts Span 160.0 MH2z | CF 7.59799 GHz 1001 pts Span 160.0 MH2z
[Marker Marker
Type | Ref | Tre Function Result Type | Ref | Trc X-value ¥-valus Function Result
ML 3] z M1 1] £.70 dém
1 | 26.00 dB 71 - 0.00 dem
T2 1 -11.78 dem Q factor 32.2 T2 1 -3.34 dem f 325 |]
T Readr  WRMNNENNY ) [T Ready T @

Dete 5JUN.2018 213111

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Date: 5 JUN 2016 214348

Spectrum Spectrum
Ref Leval 29.00 dBm Offset 14.00 dB » RBW 1 MHz Ref Leval 29.00 dBm Offset 14.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep o ALL 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SGL Count 100/100 SGL Count 100/100
O OCLE
Malil 15.02 dim| Malil
20 20
e b PO (GROPRIRS b SO ) UV v
15 B i e P ] 0. 220000000 & 15 fud " ks it 1 S T Y 00400000000
alactor \ - ] Q factor a2 8|
0 dBr - T 0 derr T i
) ! } §
10 i + 10
] T I i
Wi e i,
sl Heod L] ch 23 Nt/ L
Abinl - o,
habii, e
-30 i -0 —
=40 d@rm =40 dirr
=0 dn 50 dy
-0 a0
| CF 2.64099 GHz 1001 pts Span 160.0 MH2 | CF 2.64099 GHz 1001 pts Span 160.0 MH2
Marker Marker
Type | Ret | Tre | | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML = ndB down | 60.72 M M1 3 2.53575 G 15.89 dém B down | 0.4 Wiz
-3 nds 26.00 d8 T1 1 260971 | S dem ndg 26.00 d8
1 Q factor 32.6 T2 1 2.65011 GH2 20 dém Q factar 32.8
— — —
| ) Heady [T ) i | l ] Ready RRARE P

Date: 5 JUN 2010 21:4218

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date
Report Version

1 A31 of A121
: Jun. 10, 2019

Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 80MHz

Lowest Channel NR(64QAM)

Spectrum

iel Lovel =
fe Att
SGL Count 100/100

B Offset 14.00 dB w RBW 1 MHz
o8 @ SWT 50Ms @ VBW 3MHZ  Mode Auto Sweep

@ 15k Max

Mili]

b

6.00 48|
A0.560000000 MH

11.5)

%5 b,

AT

Bt Sl o e

-0

50 dBm

&0 dfi

| CF 2.53602 GHz 1001 pts

Span 160.0 MHz

Marker

1 15,00 dém el down
il [ -11 56 dem nds
T2 1 2.57614 Gz -10.57 dem Q factor

Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML 5.54082 GHz

60,56 Mz
25.00 d8
315 |

Y

—
J w Ready ARnRE

Date: 5JUN 2016 211751

&

Middle Channel _NR(64QAM)

Spectrum

Hel Lovel 2 B Offset 14.00 dB w RBW 1 MHz
fe ATt o8 @ SWT 50mMs @ VBW 3MHZ  Mode Auto Sweep
SGL Count 100/100

@ 15k Max

e L

|
0 der |

[
— }

J
PRI 1 0, 2, S e,

30

KSR T

-0

50 dBm

&0 dfi

| CF 2.59299 GHz 1001 pts

Span 160.0 MHz

Marker

14.85 dém ndb down
-11 54 dam nda
-11.60 dem Q factor

11 | -
T2 1

Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML 1 3

60,56 Mz
25.00 d8
3z.2 |

Y

—
J w Ready ARnRE

Date: 5JUN 2016 213431

&

Highest Channel NR(64QAM)

Spectrum

Ref Leval 2
o Art
SGL Count 100/100

Offset 14.00 dB w RBW 1 MHz
dB w SWT 50 s @ VBW 3MHz  Maode Auta Sweep

(@ 15k Max

Mili]

Ay A,
] |

1465 dbm|
2.62 iz

6.4
10500000000

A i A

| CF 2.64999 GHz 1001 pts

Span 160.0 MH2

Marker

14.65 dBm N down
-12.53 dam nds
-12 52 dém Q factor

11 1
T2 1

Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result |
M1 1

80_56 MHz
26.00 d8
32.6

r Y

—
) Ready RARET .

Date 5 JUN 2016 213804

#

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A32 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l

LTE 15MHz + NR 90MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

Date: 5JUN 2016 204411

Spectrum Spectrum
Ref Lovel 20.00 dbm  Offset 14.00 0B w RBW 1 MHz Ref Lovel 20.00 dbm  Offset 14.00 db = RBW 1 Mhz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
Mili] 14.22 dibm TEY] 14.71 dbm|
504 . M 50 ¢ 2.5118
X 1 ndB 26.00 T ndB 0
35 PRI s BB AW Ay 90.810000000 b 10 s el Pttt S b e e By 90630000000
| Qlactor ( y | Qfactor 1
0 dém 0 derm - -
E \ | '\
10 B J .1 40 g I L
! ; A k.
-20 e L -20 £ Mt
F G (% T e
i e R O . o~ Rl )
30.qer S UL e
-0 -0
50 50
&0 B A0
[CF 2.541 GHz 1001 pts Span 180.0 MHz [CF Z.541 GHz 1001 pts Span 1800 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre X-value Function Result
ML 3] 2. 14.25 dém nd8 down | 90,81 MHz M1 i ) H
Ti i -11.15 dem nds 26.00 dB 71 i 2.48569 26.00 dB
T2 1 3.92 dem Q factor 27.8 72 1 2.58631 -12.59 dem Q factor 277
- — - —
Ready  WRMNAINNY WS Ready  RRMEMIANS W6 )

Date: 5JUN 2010 204

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

Date: 5 JUN 20168 2018 00

Spectrum Spectrum
Ref Level 20.00 dBm Offset 14.00 db = RBW 1 MHz Ref Level dBm Offset 14.00 db » RBW 1 MHz
o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Auto Sweep pe ALL 2508 @ SWT S50mMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@ 1Fk Max (@ 1Pk Max
Mif1] Mifi]
20 d 20 d y
T nde g
10 dBm P P i R L Py 91.170000000 MHz 10 e PN W e Mses i o M s, n 90
I Qfactor ‘\ 26.0 I @ factor |
0 dem ‘ .i 0 dem = ‘ ‘
10 48 Ii i 10 R o} I
,u | I ,u A \
- T v ip i Y
" A Aimain Lot ity iy
fosts ‘?:-AI\- L el ‘.“Qﬁ“ﬁ[‘é‘ﬁmu I sy "
-0 -0
50 50
60 dB A0
| CF .59299 GHz 1001 pts Span 180.0 MHz | CF 7.59799 GHz 1001 pts Span 1680.0 MH2z
| Marker Marker
Type | Ref | Tre Function Result Type | Ref | Tre X-value Y-valua Function Result
ML 3] M1 1] dem
1 | 71 - 89 dam
T2 1 Q factor T2 1 3.52 dem 287 ||
T Ready NN T Ready RSN )

Date: 5 JUN, 2018 20:27:64

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Date 5.JUN 2018 20.4125

Spectrum Spectrum
Ref Leval 29.00 dBm Offset 14.00 dB » RBW 1 MHz Ref Leval 29.00 dBm Offset 14.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep o ALL 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SGL Count 100/100 SGL Count 100/100
[@ LFk Max @ 1Pk Max
Mif1] 94 diym] mifi} 14.40 didrw
2 20 2.616000
X ndi 26.400 I ndB 2611
15 P Vo e Y T T T i, 908100600000 b 15 past P s AN s s ottt o, 90, 450000000
] Qfactor \ : I Q factor \
0 dBr ‘ T 0 derr J
10 i L 10 - l
i T I I
20 i ol y T B
Y, INILGY o \ YW E
s el Pl N Bt 4 iy,
30 Ay L
=40 d@rm =40 dirr
=0 dn 50 dy
-0 a0
| CF 2.64498 GHz 1001 pts Span 180.0 MH2 | CF 2.64408 GHz 1001 pts Span 180.0 MH2
Marker Marker
Type | Ret | Tre | | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML = ndB down | $0.81 Mz M1 3 25160 13.40 dEm B down | 045 Wi
1 nds 26.00 d8 T1 1 2.59967 | dem nds 26.00 d8
1 Q factor 28.8 T2 1 2.65011 GH2 -10.34 dém Q factar 28.9
— — —
| ) Heady [T ) i l ] Ready RRARE P

Date: 5 JUN 2010 2038

3

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

1 A33 of A121



wamanas. FCC RF Test Report

Report No

. FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 90MHz

Lowest Channel NR(64QAM)

Spectrum |

dBm  Offset 14.00 dB w RBW 1 MHz

B - SWT EUmME & VBW 3MHZ Mode Auto Sweep
Mifi] 14.00 dim
20d . 2.516640 GHz)
26.00 d8
7 TSR LT Gy pmew T 90650000000 MH.
| 27.8
0 der ‘
3
]
T
7 LA OV AT
P 2
=0
50 dBimn
50 dn
| CF 2.541 GHz 1001 pts Span 1680.0 MHz
Marker
Type | Ref | Trc | ¥-valug | Funetion | Function Result |
ML =" 14.00 d&m 8 down 90,63 Wiz
T & ~10.26 dam nda 25.00 d8
72 1 -11.17 dem Q factor e7.e ||

- —
5| Ready  WRANNIES W

&

Date: 5 JUN 2016 20.48.08

Middle Channel _NR(64QAM)

Spectrum |
Ref Lovel 20.00 dBm  Offset 14.00 db w RBW 1 Mz

b At £ - SWT 5015 @ VBW 3MHz  Mode Auta Sweep

SGL Count 100/100

@ 15k Max

Mili]

908100000

et e “"‘M'ATW,.\J‘ ]

Syl

50 dBm

&0 dfi

CF 7.59299 GHz 1001 pts

Marker

Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result |
ML 1 13.05 dém 8 down 90.81 Wiz

| 11730 dam nds 26.00 d8

-15.02 dem Q factor 28.2 ||

- —
] - Ready  RARAIANN W

Span 1680.0 MHz

11 | -
T2 1

&

Date: 5JUN 2016 202148

Highest Channel NR(64QAM)

Spectrum ‘[ (=
Ref Leval 29 n Offset 14.00 dB w» RBW 1 MHz
b ALL dE W SWT 50 ms & VBW 3 MHz Mode Auto Sweep

Mil1} 14.00 didrvy
o 2.600740 GHz
B F‘ ndi 26.00 48|
15 L e 1 P -t ey 90610000000
B %
] Qlactur 28
0 dBrm J
Ul * ll
= Lol
o S Y T W
e Wi,
30 derm b,
0 df
50 dBm
50 T
| CF 2.64498 GHz 1001 pts Span 180.0 MH2
Marker
Type | Ref | Tre | ¥-valua | Function | Function Result |
ML i 14.00 dBm i down 90,81 Wiz
71 1 -10.16 dam nds 25.00 d8
72 1 -13.78 dém Q factor 28.7

—
| bi Ready [T ]

#

Date: 5 JUN 2016 20:35 28

Sporton International (Shenzhen) Inc.

TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

1 A34 of A121

Report Issued Date : Jun. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 100MHz

Lowest Channel NR(QPSK)

Lowest Channel NR (16QAM)

Spectrum Spectrum
fef Lovel 20.00 dBm  Offsel 14.00 0B w RBW 1 Mhz Ref Level 20.00 dBm  Offset 14.00 db w RBW 1 bz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Auto Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Auto Swesp
Count 100/100 E unt 100/100
(@ 17K e
Mili] 53 di
s0d = 20 ” 9240
‘4» ndB b ndB 260
a5 A A e s A A oA, - o o i s A ot b s 1 100.900000000
Qfactor | Qfactor
1
0 dem 0 derr
1
10 48 i }' 40dn
. [ &
4 TR NN A, . = 14,
7 A A L T
P e ey o R T v
-0 =0
50 50
50 da 50 dB
[ CF 2.54601 GHz 1001 pts Span 200.0 MHz | CF 2.54601 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Function | Function Result | Type | Ref | Tre X-value ¥-valug ction Function Result
ML 1] 5.60033 GHz | 14.00 dém ndB down | 01.1 MHz M1 | 5.51054 GHz | 1E.53 dém 8 down | 160.0 MMz
Ti i 2,49545 -12.04 dam nds 5.00 d8 £ £ i 2,49546 GHr | 10,41 dem nda 26.00 d8
T2 1 -15.60 dem Q factor 24 72 1 2.59636 Griz -12.55 dem Q factor 25.0 ||
—
i Ready IR ) ] ] Ready BRAEE )

Date: 5.JUN 2018 200048

Date: 5 JUN 2018 18.56:13

Middle Channel _NR(QPSK)

Middle Channel _NR (16QAM)

Spectrum

Ref Lovel 20.00 dBm  Offset 14.00 db w RBW 1 MHz

Spectrum
Rel Leval 20.00 dBm

Offset 14.00 db w RBW 1 MHz

o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Auto Sweep 2508 @ SWT S50mMs @ VBW 3 MHZ Mode Auto Swesp
SGL Count 100/100 unt 100/100
[@ 15k Max X
Mil1]
20 d 7 20 d
ndl I L ndB
¥ rany T e T . bl [ A AR iy~ ety At el
e Qcter \ 153 = f @ faci ot ‘
0 de J ' 0 der ‘ !
. ) | - : !
‘ g 1
: gl g PPN PPN T \
AR et v
LT Rt S
~30 ~30 i
-0 -0
S0 B
60 b =50 db
1001 pts Span 20 1001 pts Span 200.0 MHz

Type | Ref | Trc X-value unction Resuit inction Result
M1 1 c44ps | 100.9 MHz 15 d8m
Tl 1 54244 GHr | -11.61 dam 26.00 d8 -10.50 dém
T2 1 -12.21 dem Q factor 25.2 || -13.07 dem Q factor
—
] Ready [(EE ) 7 ] Ready

Date 5JUN 2018 154231

Dete: 5JUN 2010 154157

Highest Channel NR(QPSK)

Highest Channel NR (16QAM)

Date: 5.JUN 2018 16.4310

Spectrum Spectrum
Ref Leval 29.00 dBm Offset 14.00 dB » RBW 1 MHz Ref Leval 29.00 dBm Offset 14.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Auto Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Auta Sweap
SGL Count 100/100 unt 100/100
[@ LFk Max
Mil1} 3.95 didn Mif1}
50 00 o
ndi 26.400 ndB
10 ek i ol U Mk i I’*-ww-"'t‘t\'b‘w\k-.--."‘,.‘ 100900600000 b 1 psmapratisn il e oy AT e,
| Qfactor 26.2] ] Q factor
/ | !
0 der = J L 0 derr +
1 T
10 ¥ 10 l
20 B G s =
- kg B g
-30 T =30 e
-0 dar 40 dpr
=0 dn 50 dy
-0 a0
| CF 2.64 GHz 1001 pts Span 200.0 MH2 | CF .64 GHz 1001 pts Span 200.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result
ML 3] 2 642 GHz | 3.95 dem ndB down | 100.9 MHE M1 |3 15.26 dém ndb down | 180.5 MHE
1 1 2.58945 GH | ~g.21 dem ndg 26.00 d8 11 1 | -10.83 dem nda 26.00 d8
T2 1 2.65035 GHz -8.71 dem Q factor 26.2 T2 1 2.65015 GH: -8.93 dem Q factar 26.0
— — — —
1 Heady ARaaErEs A P i Heady annaEras £

Date: 5 JUN 2010 16.4708

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A35 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No

. FG942205F

EN-DC_26A n4l
LTE 15MHz + NR 100MHz

Lowest Channel NR(64QAM)

Spectrum

Offset
B SWT

14.00 dB = RBW 1 MHz

50Ms @ VBW 3MHZ  Mode Auto Sweep

Mili]

A Bl g

5.0 48
My 100, 200000000 MH

L
T
Tt

-0

50 dBm

&0 dfi

|CF 2.54601 GHz

1001 pits

Span 200.0 MHz

Marker

¥-valug | Funetion |

Function Result |

Type | Ref | Trc |
ML ="

11 | -
T2 1

dém
dam
o dem

ndd down
nds
Q factar

bi Ready

Date: 5JUN 2016 185537

Middle Channel _NR(64QAM)

Spectrum

ief Lovel =
fe Att
SGL Count 100/100

dBm
B SWT

Offset 14.00 db w RBW 1 MHz

50mMs @ VBW 3MHZ  Mode Auto Sweep

@ 15k Max

vt Apintsrn s

0 der

10 dB

ik I

g

30

e o i,

-0

50 dBm

&0 dfi

|CF 2.59299 GHz

1001 pits

Span 200.0 MHz

Marker

X-value | ¥-valug | Funetion |

Type | Ref | Trc |
ML 1
T1 | 1
72 [z

14.00 dém
-11.47 dam
-13.04 dem

ndd down
nds
Q factar

Function Result |
100.7 MHz
26.00 d8

25,5 ||

bi Ready

Date: 5JUN 2016 1554 41

—
NIRRT A )

Highest Channel NR(64QAM)

Spectrum

Ret Leval 20
fo Att

n
d8

Offset
- SWT

14.00 dB = RBW 1 MHz

50 s @ VBW 3MHz  Maode Auta Sweep

14.02 dpm|
oz

i,

20 2.61 iz
T B
I T s T e T 100.500000000
I‘ 26.0|
0 dBr i |
&
sdal

Mg
Wi

R
0 df
50 dBm
50 T
| CF 2.64 GHz 1001 pts Span 200.0 MH2
Marker
Type | Ref | Tre | ¥-valua | Function | Function Result |
ML i 14.00 dBm i down 100.5 iz
71 1 1167 dem nds 26.00 dB
72 1 -5.34 dBm Q factor 26.0
- - —
5 B Ready [Tl 7

Date 5 JUN 2016 16:51.05

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A36 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

Occupied Bandwidth

EN-DC_41A_n4l
LTE 20MHz + NR 40MHz

Lowest Channel NR(QPSK)

Lowest Channel NR(16QAM)

Dete: 20 MAY 2019 135658

Spe =
B = RBW 1 MHz
s @ VBW 3 MH:  Made Sweep
T T = il 15 .50 dbn)
et i - A 2.5194470 2
10 aimy \ g
i Oec tin 17.962007962 MHa|
!
10 didm- .-
= - ,
1 ™
20 - 4
|
30 -
'
0 du
|
s0 -
50 1
a0 1
] |
GF 251601 GHx 1001 prs Span B0.0 MHZ
Markar
Type | Rat | ¥rc| X-value | ¥-vele | Function | Function Result |
M1 T @ oy 1% &9 dem
11 i i 10.£3 dam Oce Bw 37.6620379632 MHz
T2 1 2.5 2 1040 dBm

st

Offset B = RBW 1 MHz

+ @ VAW 3z Maode Sweep

Ref Lovel
b att

| Mifi]
SRR . e
10 dBm: - ek

(GF 2.51601 GHr 1001 pis Span 50.0 MHZ
Markar

Type | Raf | Trc| ¥-volue | Function | Function Result |
My T 1671 dem

37, 962037962 MHz

n i aBm Occ Bw

72 1 2.5 2 %.32 dBm

Defe 20 MAY 2019 1350 16

Middle Channel_NR(QPSK)

Middle Channel_NR(16QAM)

Dete 20 MAY 2019 14143

5 | =
S v S v
Ref Laval v Offsel 1500 48 = REW 1Mz Ret Lavel T Offset 15,00 45 = RBW 1M
e are - WY Sams ® VAW 3 Mz Made Sweep - WY % % VBW 3Mi:  Made Sweep
| M1[1] [ ML)
| S| M. Y N Ml S B! DUV SOy RS
10 dim: + L = 10 dim: & A
0o : 08 ‘
i 10 dém
. |, \
T 3 — [T =
ydt il | e PGP
30 ¢ -
40 dby 40 diy
o | o |
50 dB 1 50 d: L
504 | - !
70 di 30 d
1 1
| | ]
CF 2.59299 GHz 1001 pts E[Inn H0.0 MHz CF 2.59299 GHz 1001 pts l[lnn 0.0 MHx
Markar Markar
Type | Rai | Trc| X | ¥-valwe | Function | Function Result | Type | Rai | Trc| | ¥-value | Function | Function Result |
M 1 108 dém M 1 14,62 dém
Tl 1 10,18 d8m Oce Bw 37 042037962 MH2 T 1 10.03 d8m Oce Bw 37 882117882 MH2
T2 1 10.07 dEm T2 1 9.53 dBm
Dats 28 MAY 2018 131837 Dais 28 MAY 2018 131600
Spectris = Spectry =
Rot Lavel 3 & RBW 1 MHZ Rof Lavel aBm Offset 8 & RBW 1 MHZ
fe ant ¢ @ VEW 3MHZ  Mode Sweep be At ¢ @ VBW 3MH:  Made Sweep
SC ount 100/100 SGL Count 100/100
| EEE]
- ) ]
_— s Ay T . | SNV
0 dfm 4 e 10 d@m: e i
! I
10 dém i — 10 dém . .
Tl ] \
2 - - 5 . A
pacs | ST =20 i | e W v
[y )
30 ¢ : 30 ¢ : T
4 4
0 dis T 0 di T
50 - s0 -
B0 | %0
70 1 0 1
| | | |
GF 2.07 GHz 1001 pis Span B0.0 MHr CF 2.07 GHz 1001 prs Span 50.0 MHZ
Markar Markar
Type | Raf | ¥rc| Y-yalwe | Function | Function Result | Type | Raf | Trc| X-valy | ¥-velue | Function | Function Result |
My T 13 66 dbm My T 3 1209 cem
T i N Oce Bw 47, 960047962 Mz T1 i 9.1 dBm Oce bW 47.862117862 Mz
T2 ) 2.6888611 GH 2.30 der T2 ) 2 2 2.3 dBm

Dete 20 MAY 2019 141405

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A37 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 40MHz

Lowest Channel _NR (64QAM)

Spectrum |
iel Lovel dBm  Offset 15.00 db w RBW 1 MHz
e ATL 25 OB & SWT E0mME & VBW 3 MHZ Mode Swoep
SEL Count 100/100
@ 1Pk Max
L e e o A2
10 = Y
/ '\
O dém [ T
|
a0 - -
PR v T TP
20 LA
=0
50
70
| CF 2.51601 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result
M1 |1 z 14.95 dam
T & 3.80 dam Gce Bw
72 1 %.29 dem
v

Date 26 MAY 2010 135342

Middle Channel

_NR (64QAM)

pectrum
fel Lovel dBm  Offset 15.00 dB w RBW 1 M2
50 m: @ VBW 3MHZ Mode Sweep
t PR S Ao i
i R i
Yo B \
| Y
o dar f
]
-10 L |
| |
= iV s
20, B e =
- ey
-30 dp
4D B
50
e
70
| CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value ¥-valug Function | Function Result
ML =" 2.58 1E.08 dém
T & 25740489 3.51 dam Gce Bw 37.802187802 MHz
72 1 2.5119511 GHz B.97 dem
v

Date 76 MAY 2018 131425

Highest Channel NR (64QAM)

Spectrum # (=
Ret Loval GBm  Offset 15.00 4B w RBW 1 Mz
25dB & SWT 50 ms & VBW 3 MHz Mode Swaeep
ount 100/100
x
SRS PPN
10 de 7
o b /
10 ,l \‘
pnd e

20BN e -
;0
40
<50 dei
40
70 dB
CF 7.67 GHz 1001 pts Span 8.0 MHz
Marker
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result

M1 1 B850 14 43 dem

Tl -3 2.6508991 2.01 dem acc Bw 37.862037962 MH2

72 1 26868611 GHz 2,08 dem

] WHTERTIT W

Date 26 MAY 2010 121247

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A38 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 50MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR (16QAM)

Ref Lovel 20.00 dbm  Offset 15.00 0B w RBW 1 MHz Ref Lovel 20.00 dbm  Offset 15.00 db w RBW 1 Mhz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
i 12.65 dbm|
i T " . e 25282100 ohi
+H 7 V7 - 47.552447552 M
{
¢ ' o "
/ i J
-10 5 : -10 1 i
el 1 J \
20 e o T, = 20 — =
P CaE: VTR e R . N
30 dirn i~ 30 dprr Vi “aupie
i/
sty st roye
50 50
50 s
70 d =70 d
| CF 2.52102 GHz 1001 pts Span 100.0 MHz | CF 2.52102 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | | Funetion | Function Result | Type | Ref | Tre ! Function Result
ML 3] I M1 i 12,65 dém
Ti i Gce Bw 47,452547453 MHz £ £ i B.16 dam Gce Bw 47.552447552 Mz
T2 1 72 1 8.22 dem |
] TN v ] HRRRITR
Dale: Z2ZMAY 2018 152855 Date: 22 MAY 2014 15.27-40

Middle Channel _NR (QPSK)

Middle Channel _NR (16QAM)

RefLovel 2000 dBm  Offset 15.00 db w RBW 1 MHz

0.00

dBm  Offset 15.00 db w RBW 1 MHz

o ARL 25d8 & SWT 50ms @ VBW 3MHZ Moda Sweep 2508 @ SWT S50 ms @ VBW 3 MHZ Mode Swoep
SGL Count 100/100 Count 100/100
(@17 M (@ 17k Max
¥ 11.64 diim
X T T ) GHz
& - = PO i .\ 10 ; = W 7
o ( T ¢ f‘
] ] \
| /
And / i -0 : :
| w - | ‘
A . s i
AT e O B e e
4D dB 40 dB
S0 d =0
=0 =0
70 d =70 d
| GF 7.59299 GHz 1001 pts Span 100.0 MHz |CF 2.59299 GHz 1001 pis Span 100.0 MHz
Marker Marker
Type | Ret | Tre X-value Function Result Type | Ref | Tre Y-valun Function Result
ML 1 M1 1 1154 dém I
£l i 47552347552 Mz 1 - dom Gee Bw
T2 1 T2 1 dem
] CHNNRHID ]
Date Z2MAY 2018 153121 Date: 22 MAY 2016 153212

Highest Channel NR (QPSK)

Highest Channel NR (16QAM)

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ 15k Max @18k Max
13.39 didmy | 12.82 dirw
el T g b 2.6665900 GHz| s A e 13000 GHz|
atee A7.552447552 MHz SRR | 1
" [ " | \
o [ o ( r
10 4 \ -10 $ )
| 1 |
/ 1 ] |
- 3 20 dén = - 4
R v i o pUS )
o] v’ o,
o e ~ :
ey e
-40 -40
S0.d8 50 dby
%0 =40
70 de -70 db
CF 2.66499 GHz 1001 pts Span 100.0 MH2 CF Z.66499 GHz 1001 pts Span 100.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML 3] 2566 I M1 |3 26511 12.82 dém I
Tl 1 Qcc Bw 47.552447552 MH2 T1 1 2.641014 | 9.71 dam Qcc Bw 47.552447552 MH2
T2 1 T2 1 2.6885664 GH B.09 dem

] TITTHID W

Date 22 MAY 2018 154212

) T e

Dete 22 MAY 2018 15

41:40

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A39 of A121
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 50MHz

Lowest Channel NR(64QAM)

| v
Ref Level 20.00 dBm Offset 15.00 db w RBW 1 MH2
2508 & SWT B0 ms & VBW 3 MHZ Mode Swoep
ount 100/100
MmiMifal 2.04 didmy
" T - ¥ i T 2.5280100 GHz
T et Bl T 47.55244 7552 MHz
o / | !
= | {
= ( |
20 sttt gy —
o el TR
-30 di
= 1]
50
70
| CF 7.5210% GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 | 1 12.04 dém
T JE 7,69 dam Gce Bw 47 562447552 MHz
T2 1 7.43 dem

! T '

Date 22 MAY 2018 150738

Middle Channel _NR(64QAM)

Spec

#el Lovel dBm  Offset 15.00 dB w RBW 1 MHz
2508 W SWT 505 @ VBW 3MHZ Mode Swesp

Count 100/100

12.9
2.594. 2
$7.66234 7652 MHZ

S

| CF 2.59299 GHz 1001 pts

Marker
Type | Ref | Trc |
ML =

Span 100.0 MHz

Function Result |

X-valug ¥-valug | Funetion |
3 m
B.79 dam ace Bw

B.60 dem |
] VHTRATITD W

11 N 2 569113
T2 1 2.6167662 GHz

47,652347652 MHz

Oste ZZMAY 2018 153121

Highest Channel NR(64QAM)

Spectrum 1 (=
Ref Leval m Offset 15.00 dB = RBW 1 MHz

b ALL S df e SWT 50 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

20 = -
20 R Soreh

CF 2.66499 GHz 1001 pls

Marker
Type | Ret | Tre |
M1 1

Span 100.0 MH2

| Function | Function Result

11 1
T2 1
~r "

ace Bw 47,552447552 MHz

(1L —

Date 22 MAY 2018 154100

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number

1 Ad40 of A121

Report Issued Date : Jun. 10, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




wamanas. FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 60MHz

Lowest Channel NR(QPSK)

Lowest Channel NR(16QAM)

fef Lovel 20.00 dBm  Offsel 15.00 b w RBW 1 Mhz Ref Level 20.00 dBm  Offset 15.00 db w RBW 1 bHz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SeL Count 100/100 SGL Count 100/100
(@ 17K e (@ 17k Vax
T 13.40 dim
if . i 2 L) D, | T A 200 GHz
[ a
) ‘\ / 1
-10 10
[~ oy wll |
20 ke oy . 48 g bl O [
20 dBr 7 o 201 e -
“r '
~30 dBrn—{- ~30 dprm—f
fostritte! P
50 =0
50 s
70 d =70 d
| CF 2.520 Gz 1001 pts Span 120.0 MHz | CF 7.520 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Funetion | Function Result | Type | Ref | Tre Function Result
ML 1] 2,52 = 3.50 dem I M1 1 I
Ti i 3.02 dem Gce Bw §7,502097502 MHz £ £ i Gce Bw §7.782217762 Mz
T2 1 .02 dem T2 1

] TR

Dale 26 MAY 2018 123412

] T -

Dete 28 MAY 2010 123510

Middle Channel _NR(QPSK)

Middle Channel _NR(16QAM)

Ref Lovel 20.00 dbm  Offset 15.00 db w RBW 1 MHz 0.00 dBm  Offset 15.00 dB w RBW 1 MHz
b Art 2508 @ SWT 50mMs @ VBW 3MHZ  Mode Sweep 2508 @ SWT S0rs @ VBW 3MHz  Mode Sweep
SGL Count 100/100 Count 100/100
@17k Ma (@171 Ma
M; Mili] 13.27 dBm] 1 13.08 dbm]
i R T oo S OO | GO ' 2.504430 € & Koovhptomrirnishondi gy 55300 GHz|
= { 2.002007902 MHz 1
i : a
| ]
-‘ | 1
-0 10
W L ] {
i s 2 O e Lo
= S ey AR = —n
4 e p IR = T i,
=30 dirr
40 oy 40 dis
50 50
50 50
70 d 70 d
| CF 2.59299 GHz 1001 pts Span 120.0 MHz | CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre X-value Function Function Result Type | Ref | Trc Function Result
ML 3] I M1 1]
1 | Gee bw §7,902097302 MHz 71 - §7.782217782 MHz
T2 1 72 1

] CHNRHID

Dele 76 MAY 2018 123202

! T -

Dete 25 MAY 2010 142516

Highest Channel NR(QPSK)

Highest Channel NR(16QAM)

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ LFk Max @ 1Pk Max
M Mil1l 93 dimy
10 dd T P DR . T R TR 16 do a s Nedsrias 2
f Oce Bw
|
oag T [
10 T =10
A e, A N
o A -,
Ty 30 AR E =
g S
-, by,
30 et 20 i
-40 -40
S0.d8 50 By
%0 =40
70 de -70 db
| CF 2.65098 GHz 1001 pts Span 120.0 MH2 | CF 2.65998 GHz 1001 pts Span 120.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value | Function | Function Result |
ML = 2.5 4 dEm I M1 3 I
Tl -3 S dém Qcc Bw 5§7.902097902 MHz T1 1 Qcc Bw 57.782217782 MH2
T2 1 B.28 dem T2 1 B.92 dem

T ' 1 T o

Date 26 MAY 2018 125208

) T e

Dete 25 MAY 2010 125238

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A4l of A121
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 60MHz

Lowest Channel NR(64QAM)

Spectrum |
ftef Lovel 20.00 b Offset 15.00 db w RBW 1 M2
50 ms @ VBW 3MHZ Mode Sweep
13.43 dBbmy
- Thaad e bl oL Hz
|
o dem t
\
-10 ;
Tl Lol
” nF I N
20 7 =
- P il
-30 dp 5
50
50
70
| CF 2.520 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-valug | Funetion | Function Result
M1 =" 13.43 dém
T & B.96 dam Gce Bw §7,802097502 MHz
72 1 B.53 dem

Y

Date 26 MAY 2010 123538

(117111 J—

Middle Channel _NR(64QAM)

Spectrum [
Rel Level n Offset 15.00 db w» RBW 1 M-z

25 0B & SWT 50ms & VBW 3 MHz Mode Swoep
SGL Count 106/100

Mar

[ETEY]

13.07 dbm|
260439 2

57002007902 MHz

A Al

S e

| CF 2.59299 GHz 1001 pts

Span 120.0 MHz

Marker

Function Result

Type | Ref | Trc | X-value | ¥-valug | Funetion |
M1 1 26038 13.07 dém
i1 | - 2.563979 321 dam acc Bw
T2 1 2621881 5.81 dem

Y

Date 76 MAY 2018 122718

(117111 J—

Highest Channel NR(64QAM)

Ref Leval dBm  Offset 15.00 db w RBW 1 MHz
o Att 25 dE - SWT 50ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100

(@ 15k Max

10 o e (TR

OdBm

2.59 dim]
2670890 GHz
57002007902 MHz

| CF 2.65998 GHz 1001 pts

Span 120.0 MHz

Marker
| Function |

Function Result

Type | Ref | Tre | ¥-value |
M1 1 5

11 1
T2 1

ace Bw

57.902097902 MHz

r Y

Date 26 MAY 2018 125389

(1L —

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number 1 A42 of A121
Report Issued Date : Jun. 10, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG942205F

EN-DC_41A n4l
LTE 20MHz + NR 80MHz

Lowest Channel _NR (QPSK)

Lowest Channel NR(16QAM)

fef Lovel 20.00 dBm  Offsel 15.00 b w RBW 1 Mhz Ref Level 20.00 dBm  Offset 15.00 db w RBW 1 bHz
e AIL 25 d8 @ SWT 50ms & VBW 3MHZ Mode Sweep o ALL 25 0B @ SWT EUmMs @ VBW 3 MHZ Mode Sweoep
SGL Count 100/100 SGL Count 100/100
@17k Ma (@171 Ma
= Mili] EETET]
T Y . T " ¥ S r
8 i == R S 72.20279720; Ik et o il . S
|
[ a
\
\ | | '
-0 ‘ \ e f i
20 ! - 20 ] I\
A N lea o o
/ i) o/ 0 =
=30 dpir WO FUSPE —— e s o
/ r
W |t epserrsbethoabnd
50 =0
50 s
70 d =70 d
| CF 2.53602 GHz 1001 pts Span 160.0 MHz | CF 2.53602 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-value | Funetion | Function Result | Type | Ref | Tre Function Result
ML 1] 3. I M1 A
Ti i Gce Bw 77.202787203 MHz £ £ i 7.29 dam Gce Bw
72 1 72 1 7.22 dem
) T % )
Dale: Z2MAY 2019 154505 Date: 22 MAY 2016 154548

Middle Channel _NR (QPSK)

Middle Channel _NR(16QAM)

Dale Z2ZMAY 2018 155622

] CHNRHID

Ref Level 20.00 dBm Offset 15.00 db w RBW 1 MHz 0.00 dBm Offset 15.00 dib w RBW 1 MH2
o ALL 25d8 & SWT 50ms & VBW 3 MHZ Mode Sweep 2508 @ SWT S50 ms @ VBW 3 MHZ Mode Swoep
SGL Count 100/100 Count 100/100
[@ 15k Max (@ 1Pk Max
11.66 dibm 11.249 dbmy
1 ¥ ” “.'- .Y‘:J:‘ll‘\ .x‘” 16 T _ 61601 2|
o + a \
- 20
A0 o 40 diby
= 1] =50
50 50
70 d =70 d
| CF 7.59299 GHz 1001 pts Span 160.0 MH2z | CF 7.59299 GHz 1001 pts Span 160.0 MH2z
|Marker Marker
Type | Ref | Trc ¥-valug Function Function Resuit Type | Ref | Trc Function Result
[ 1] ] I M1 1
T1 if | B.75 dém Oce Bw 77202797203 MHz 71 1 77.522477522 MHz
T2 1 2/631511 GHz | B.32 dem T2 1

! T -

Dete 22 MAY 2010 155556

Highest Channel NR (QPSK)

Highest Channel NR(16QAM)

Ref Leval 20.00 dBm Offset 15.00 dB & RBW 1 MHz 0.00 dBm Offset 15.00 di & RBW 1 MHz
o ALt 25.d8 & SWT 50ms & VBW 3 MHz Mode Sweep 25.d8 & SWT 50 ms & VBW 3 MHz Mode Sweep
SEL Count 100/100 Count 100/100
[@ 15k Max @18k Max
ik Milil Milil 03 dimy
d 1 2 16 § Y : 0 GHz
10 de oo ST i ool 10 el ‘,.,A i T s A 2.
! \
s ) 0B 1
1n ) - -10 ‘ K
20 Vi L 20 i
B e T SR O
o i i, O Yk e
Aot e i T
i, i
40 -0
50 db =0 di
%0 =40
~70 de -70 db
| CF 2.64090 GHz 1001 pts Span 160.0 MH2 | CF 2.64999 GHz 1001 pts Span 160.0 MH2
Marker Marker
Type | Ret | Tre | ¥-value Y-valus | Function | Function Result | Type | Ref | Tre | K-value ¥-valus | Function | Function Result |
ML 3] 2 10.95 dém I M1 |3 11.03 dém I
Tl 1 2. 1309 | 7.73 dBm Qcc Bw 77.042957043 MHz T1 1 .70 dBm Qcc Bw
T2 1 2.688352 GHz 6.72 dem T2 1 6.10 dém
)i ] TINURITTD W i ]
Date: 22MAY 2010 155303 Date: 22 MAY 2010 155544

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589
FAX : +86-755-86379595
FCC ID : 2ABZ2-GM1925

Page Number
Report Issued Date : Jun. 10, 2019
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

1 A43 of A121





